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TEST REPORT

Report number : JPD-TR-18004-0
Issue date : April 18, 2018

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart C
ISED RSS-247

The test results are traceable to the international or national standards.

Applicant : MORITEX Corporation
Equipment under test (EUT) : Handy Skin Sensor 1I

Model number . HSSI

FCCID - 2A035-HSS2
IC Certification Number . 23766-HSS2

Date of test . January 9, 25, 26, 29, 30, 31, 2018

Test place : TUV SUD Zacta Ltd. Yonezawa Testing Center
5-4149-7, Hachimanpara, Yonezawa-shi,
Yamagata, 992-1128 Japan
Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results . Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, ILAC-MRA, or any agency of the federal government.
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1. Summary of Test

1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart C and ISED RSS-247.
1.2 Standards

CFR47 FCC Part 15 Subpart C

ISED RSS-247

1.2.1 Test Methods

ANSI C63.10-2013, KDB 558074 D01 DTS Meas Guidance v04

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

FCC ISED
Section Section

15.247(a)(2) | RSS-2475.2(a) | DTS Bandwidth / Occupied Bandwidth (99%) | Conducted | PASS
15.247(b)(3) | RSS-247 5.4(d) | Maximum conducted (average) output power | Conducted | PASS
15.247(d) RSS-247 5.5 Band Edge Compliance of RF Conducted

Test items Condition | Result

Conducted | PASS

Emissions
15.247(d) RSS-247 5.5 . o Conducted
15.209 RSS-Geng.g | “Purious Emissions Radiated | "ASS
15.205 RSS-Gen 8.10 Restricted Bands of Operation Radiated | PASS
15.247(e) RSS-247 5.2(b) | Transmitter Power Spectral Density Conducted | PASS
15.207 RSS-Gen 8.8 AC Power Line Conducted Emissions Conducted | PASS

1.3.1 Test set up

Table-Top

1.4 Modification to the EUT by laboratory

None

TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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2. Equipment Under Test

2.1 General Description of equipment

EUT is the Handy Skin Sensor.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment
Terminal limitation

RF Specification
Protocol

Frequency range
Number of RF
Channels

Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

MORITEX Corporation

3-13-45, Senzui, Asaka-shi, Saitama 351-0024
Phone: +81(0)48-218-2907 Fax: +81(0)48-467-3720
Handy Skin Sensor 1I

SHISEIDO

HSSII

N/A

Pre-Production

Battery: DC 3.6V

(W) 64.0 mmx(D) 58.6 mmx(H) 171.0 mm

Indoor and Outdoor use

5°Cto 35°C

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20)

IEEE802.11b /11g/11n (HT20): 2412MHz-2462MHz

11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)

IEEE802.11g / n (HT20) : OFDM (BPSK, QPSK, 16QAM, 64QAM)
IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5MHz
38.815mW (IEEE802.11b)
119.124mW (IEEE802.11g)
105.439mW (IEEE802.11n: HT20)

Internal antenna

2.16dBi

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2



2.3 Variation of the family model(s)

Not applicable

Page 6 of 73

2.4 Operating channels and frequencies

Channel

Frequency [MHZ]

2412

2417

2422

2427

2432

2437

2442

2447

OO N[OOI~ WIN|F

2452

=
o

2457

[EEN
=

2462

2.5 Operating mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel

Frequency [MHZ]

Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations between

available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare

the level, and the maximum noise.

The worst emission was found in Z axis and the worst case recorded.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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Zacta

2.6 Operating flow

[Tx mode]
i) Test program setup to the Software
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

[Rx mode]
i) Test program setup to the Software
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2



3. Configuration of equipment

Page 8 of 73

3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. FCCID/DoC | Comment

1 | Handy Skin | MORITEX HSSII N/A 2A035-HSS2 | EUT
Sensor 1T Corporation
2 | Sensor Stand MORITEX HSSIT Stand | N/A N/A *
Corporation
3 | AC Adapter MORITEX UBX310-0520 | HO5- N/A *
Corporation 0559112
*. AC power line Conducted Emission Test.
3.2 Cable(s) used

No. Cable Length[m] Shield Connector Comment
a | Micro USB cable (for AC Adapter) 1.6 Yes Metal *
*. AC power line Conducted Emission Test.

3.3 System configuration
1. Handy Skin Sensor II
(EUT)
2. Sensor Stand
a AC 120V
micro USB = 3. AC Adapter sorts
micro USB
Type-B

8 : Ferrite core

Notel: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used".

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-18004-0

FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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4. DTS Bandwidth / Occupied Bandwidth (99%)

4.1 Measurement procedure
[FCC 15.247(a)(2), RSS-247 5.2(a), KDB 558074 D01 v04, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center
frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW = 3 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable
4.2 Limit
The minimum permissible 6dB bandwidth is 500kHz.
4.3 Measurement result
Date January 9, 2018
Temperature . 208 [C]
Humidity . 352 [%] Test engineer
Test place Shielded room No.4 Chiaki Kanno

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

DTS Bandwidth [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EH%%)“”
Low 2412 8.099 15.117 15.133
Middle 2437 8.091 15.118 15.133
High 2462 8.068 15.126 15.126
Occupied Bandwidth (99%) [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EHBTOZ%)“”
Low 2412 12.126 16.313 17.470
Middle 2437 12.120 16.313 17.474
High 2462 12.102 16.313 17.464

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-18004-0

FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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4.4 Trace data
[IEEE802.11b]

Channel Low

Agilent

Ret 16 dBm Attzn 26 dB
#Feak

Log

i ey | et g
B/ i - i 5

Wl ity A N \‘M“! RN
[~ oY,

LaAw

M1 52
Center 2.412 B8 GHz Span 38 MHz
wRes BH 166 kHz VBN 308 kHz Sweep 2867 ms (1601 pts)

Occupied Bandwidth Occ BH % Pwr  99.60 7
12.1262 MHz xdB -6.60 dB

Transmit Freq Error  5.591 kHz
% dB Banduidth 5099 MHz

Channel Middle

# Agilent
Fef 16 dBm Atten 20 dB
#Feak
Log
i At | el
. E P
Hip, o P e
et Vot
Lafw
ML 52
Center 2.437 66 GHz Span 30 MHz
#Res BH 106 kHz #UBH 288 kHz Sweep 2,857 m3 (1001 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7
12.1200 MHz x dB 5.0 dB

Transmit Freq Error  17.536 kHz

x dB Banduidth 8.091 MHz
Channel High
Agilent
Ret 16 dBm Attzn 26 dB
#Feak
Log
il 5 A | e
ey A
i

2 a_\’ IN‘JV"J N\J\‘\ o et
LaAw
ML 52
Center 2.462 B8 GHz Span 38 MHz
wRes BH 166 kHz VBN 308 kHz Sweep 2867 ms (1601 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7

121016 MHz ® B -6.00 dB

Transmit Freq Error  25.261 kHz
% dB Banduidth 5,065 MHz

TUV SUD Zacta Ltd.

Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1

FCC ID: 2A035-HSS?2
IC Certification Number: 23766-HSS2
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[IEEES02.11g]

Channel Low

Agilent

Ret 16 dBm Attzn 26 dB
#Feak

B/ Wwﬂm\mﬂ MWW

LaAw

M1 52
Center 2.412 B8 GHz Span 38 MHz
wRes BH 166 kHz VBN 308 kHz Sweep 2867 ms (1661 pts)

Occupied Bandwidth Occ BH % Pwr  99.60 7
16.3131 MHz xdB -6.60 dB

Transmit Freq Error  -13.343 kHz
% dB Banduidth 15,117 MHz

Channel Middle

Agilent
Fef 16 dBm Atten 20 dB
#Feak
Log
i
B/ WM:JW\”’\ MMM‘%\‘
WW i bt
Lafw
ML 52
Center 2.437 66 GHz Span 30 MHz
#Res BH 106 kHz #UBH 288 kHz Sweep 2867 ms (1001 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7
16.3133 MHz x dB 5.0 dB
Transmit Freq Error 721139 Hz
x dB Bandwidth 15.118 MHz
Channel High
Agilent
Ret 16 dBm Attzn 26 dB
#Feak
Log
i
WE,/ WMWWMMMW
Mo A A
LaAw
M1 S
Center 2.462 B8 GHz Span 38 MHz
wRes BH 166 kHz VBN 308 kHz Sweep 2867 ms (1661 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7
16.3132 MHz ® B -6.00 dB
Transmit Freq Error  -4.621 kHz
% dB Banduidth 15,126 MHz

TOV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2



[IEEES02.11n (HT20)]

Channel Low

Agilent

Page 12 of 73

Ret 16 dBm

Atten 260 dB

#Feak

S

pebpteritt”

W

LaAw

ML 52

Center 2.412 0
#Res BH 186 kHz

i5Hz

#VEH 388 kHz

Span 38 MHz
Sweep 2867 ms (1661 pts)

Occupied Bandwidth
17.4704 MHz

Transmit Freqg Error
% dB Bandwidth

15,133 MHz

-10.533 kHz

Occ BH % Pur
% dB

N
—6,00 dB

Channel Middle

Agilent

Ref 16 dBm

Atten 28 dB

#Feak

WMW’\

At i,

Uk i1}

Lafw

ML 52

Center 2,437 B
#Res BH 190 kHz

x dB Banduidth

Transmit Freqy Error

GHz

#VEH 388 kHz

Occupied Bandwidth

17.4736 MHz

-6.355 [Hz
15.133 MHz

Span 30 MHz
Sweep 2867 ms (1001 pts)

Occ BH % Pur 99,00 £
®x dB  -G.00 dB

Channel High

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Agilent

Ret 16 dBm

Atten 260 dB

#Feak

0, fuoare ool

LaAw

ML 52

Center 2.462 0
#Res BH 186 kHz

% dB Bandwidth

Transmit Freqg Error

i5Hz

#VEH 388 kHz

Occupied Bandwidth

17.4638 MHz

-659.475 Hz
15,126 MHz

Span 38 MHz
Sweep 2867 ms (1661 pts)

Occ BH % Pur G300 7
® dB  -G.00 dB

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS?2
IC Certification Number: 23766-HSS2
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5. Maximum Conducted Output Power

5.1 Measurement procedure
[FCC 15.247(b)(3), RSS-247 5.4(d), KDB 558074 D01 v04, Section 9.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is operating
in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable

5.2 Limit

IW(1000mW) or less
5.3 Measurement result

Date : January 9, 2018

Temperature . 208 [C]

Humidity . 35.2 [%)] Test engineer

Test place . Shielded room No.4 Chiaki Kanno
TOV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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[IEEES02.11b]

Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 4.79 10.62 1541 34.754 =1000 PASS
Middle 2437 5.03 10.62 15.65 36.728 =1000 PASS
High 2462 5.27 10.62 15.89 38.815 =1000 PASS
[IEEE802.119]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 9.06 10.62 19.68 92.897 =1000 PASS
Middle 2437 9.45 10.62 20.07 101.625 =1000 PASS
High 2462. 10.14 10.62 20.76 119.124 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 8.62 10.62 19.24 83.946 =1000 PASS
Middle 2437 9.40 10.62 20.02 100.462 =1000 PASS
High 2462 9.61 10.62 20.23 105.439 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P= 10(Maximum Peak Output Power / 10) (mw)

TOV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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6. Band Edge Compliance of RF Conducted Emissions

6.1 Measurement procedure
[FCC 15.247(d), RSS-247 5.5, KDB 558074 D01 v04, Section 11.0]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 2 3 x RBW

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

TOV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2



6.3 Measurement result
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Zacta

Date : January 9, 2018
Temperature . 208 [C]
Humidity . 35.2 [%)] Test engineer
Test place . Shielded room No.4 Chiaki Kanno
|IEEE802.11b]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -5.93 2396.96 -45.42 39.49 Atleast 20dB below from peak of RF PASS
High 2462 -5.59 2487.50 -569.47 53.88 Atleast 20dB below from peak of RF PASS
|IEEE802.11g]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -9.20 2398.80 -44.53 35.33 Atleast 20dB below from peak of RF PASS
High 2462 -9.47 2483.50 -49.63 40.16 Atleast 20dB below from peak of RF PASS
IEEE802.11n (HT20)]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -10.72 2399.84 -45.60 34.88 Atleast 20dB below from peak of RF PASS
High 2462 -10.14 2483.58 -49.50 39.36 Atleast 20dB below from peak of RF PASS

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-18004-0

FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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6.4 Trace data
[IEEE802.11b]

Channel Low

Agilent

Mkrl 2.396 96 GHz

Fef 10 dEm Atten 20 dB -45.42 dBm
#Peak
Log
16 .
iE/ Eal T
Rl Yy
/ y
1
il \ hlfo"mh. M \'\V\ YN
252 N 4 U
M hd ww
of P
W1 52
Center 2,400 08 GHz Span 38 MHz
#Res BH 106 kHz #VEH 308 kHz Sweep 7667 ms (1081 pts)
Markar Trace Typa # Auiz Amplituda
1 1) Freg 2,396 96 GHz -45.42 dBm
2 1y Freg 2,468 BA GHz -57.49 dEBm
3 1) Freg 2,412 48 GHz -£.93 dEn
Channel High
w Agilent

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Mikrl 2457 5@ GHZ
Fef 18 dBEm Atten 2@ dB -59.47 dBm
#Peak
Log
10 it S,
dE:/ [
) hy
/ \
DI25 ; It IV"J M‘\u.“ Fia .
e ’)V m@"«/“?‘“\w\
il e W AN e L P
LAy
W1 52
Center 2,483 58 GHz Span S8 MHz
#Res BH 188 kHz #\JBH 308 kHz Sweep 7.667 ms (1001 pts)
Markar Trace Type  Axiz Amplitude
1 1 Frag 2,487 58 GHz -59.47 dBm
2 1 Frag 2,483 5@ GHz -E4.84 dBm
3 1 Frag 2,463 B2 GHz -5.59 dEm

IC

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS?2
Certification Number: 23766-HSS2
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[IEEES02.11g]

Channel Low

Mkrl 2.398 80 GHz
Fef 18 dBEm Atten 26 dB -43.84 dBm

#Peak
Log
s

B/ A by

o

=T rrwrwerer e L A
LAy
W1 52
Center 2,400 08 GHz Span S8 MHz
#Res BH 188 kHz #\JBH 308 kHz Sweep 7.667 ms (1001 pts)
Markar Trace Type  Axiz Amplitude
1 1 Frag 2,398 868 GHz -43.84 dBEm
2 1 Frag 2,486 BA GHz -43.1E dEm
3 1 Frag 2,413 28 GHz -9.28 dEm

Channel High

Mlkrl 24583 82 GHZ
Fef 18 dBEm Atten 2@ dB -49.73 dBm
#Peak
Lo z
Lo % Y
B/ il A
"
O | e
-29.5
En PN it tssfcrit i N—
LAy
W1 52
Center 2,483 58 GHz Span S8 MHz
#Res BH 188 kHz #\JBH 308 kHz Sweep 7.667 ms (1001 pts)
Markar Trace Type  Axiz Amplitude
1 1) Freq 2,453 82 GHz -49.73 dBn
2 1 Frag 2,483 5@ GHz -49.63 dBm
3 1 Frag 2,468 7H GHz -9.47 dEm
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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[IEEES02.11n (HT20)]

Channel Low

Mkrl 2.399 84 GHz
Fef 18 dBEm Atten 26 dB -45.68 dBm

#Peak
Log
s

'3

dB/ e
] \
i el MM
30,7 Y ik,
i R T ‘n_.1MrWW1wr-’|" L
LAy
W1 52
Center 2,400 08 GHz Span S8 MHz
#Res BH 188 kHz #\JBH 308 kHz Sweep 7.667 ms (1001 pts)
Markar Trace Type  Axiz Amplitude

1 1 Frag 2,399 84 GHz - 45,66 dBm

2 1 Frag 2,486 BA GHz -48.80 dBm

3 1 Frag 2,413 28 GHz -18.72 dBm

Channel High

Mikrl 2.433 58 GHZ
Fef 18 dBEm Atten 2@ dB -49.58 dBm
#Peak
Log A
16 &
B/ WWW\
H 1
i e’ T
3.1 [ Iw#ﬁ&*”ﬁwmww
i i T s .
LAy
W1 52
Center 2,483 58 GHz Span S8 MHz
#Res BH 188 kHz #\JBH 308 kHz Sweep 7.667 ms (1001 pts)
Markar Trace Type  Axiz Amplitude
1 1 Frag 2,483 58 GHz -49.58 dBm
2 1 Frag 2,483 5@ GHz -49.88 dBm
3 1 Frag 2,468 7H GHz -18.14 dEm
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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7. Spurious emissions - Conducted -

7.1 Measurement procedure
[FCC 15.247(d), RSS-247 5.5, KDB 558074 D01 v04, Section 11.0]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW = 100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

7.2 Limit
In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the

intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

7.3 Measurement result

Date : January 9, 2018

Temperature . 208 [C]

Humidity . 35.2 [%] Test engineer

Test place . Shielded room No.4 Chiaki Kanno

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

Channel FrT'?AILle;cy If:jrgl]t Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS

TOV SUD Zacta Ltd.

Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1

FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2



7.4 Trace data

[IEEES02.11Db]

Channel Low
30MHz-1GHz

## Agilent

Page 21 of 73

1GHz-5GHz

## Agilent

Mkrl 451,98 HHZ]

Mkr2  4.524 GHZ

Fef 1@ dBm Atten 26 dB —70.73 dBm | Ref 18 dBm Atten 26 dB —65.22 dBm
P eak P eak
Log Log
i i
B/ B/
0l 0l
268 268 H
(dEm n (dEm -
LaAy - . e et . S e o] Lafy L mwmj 'kJL ! 7
Wl 52 Wl 52
Gtart 30,0 MHz Stop 1.008 @ GHz| [Start 1.006 GHz Stop G.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 92,73 ms (1001 pts) | [#Res BH 108 kHz #UEH 300 kHz Sweep 362.3 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axis Amplitude
1 (S 8] Freq 4518 MHz -70.73 dbn 1 (s8] Freq 2.412 GHz -E.78 dBm
2 &3] Freq 4.824 GHz -65.22 dBn
5GHz-10GHz 10GHz-15GHz

## Agilent

Mkrl 7848 GHZ]

## Agilent

Mkrl  14.588 5HZ

#Res BH 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res BH 106 kHz

Fef 18 dBm Atten 26 dB —67.31 dBm | Ref 10 dBm Atten 26 dB —64.45 dBm
P eak P eak
Log Log
Lo Lo
B/ B/
1] 1]
-26.8 -26.8
(B 1 (B
ey I
Laf L s o Laf ok b
Wl 52 Wl 52
Start 5.006 GHz Stop 10.008 GHz| [Start 10,809 GHz Stop 19,000 GHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

Marker  Trace Type

Fren

A
7.848 GHz

Anplituds
-67.31 dBn

Marker  Trace Type

o8} Freq

A
14.5688 GHz

Anplituds
-64.45 dBn

15GHz-20GHz

20GHz-25GHz

## Agilent ## Agilent
Mkrl 13.620 GHE Mkrl 24,525 GH
Fef 1@ dBm Atten 26 dB —66.04 dBm | Ref 18 dBm Atten 26 dB —63.55 dBm
P eak P eak
Log Log
L L
B/ B/
0l 0l
B « B ;
Lg:v bt i A et 3 " Lg:v | s T—— b P e Nty rdbia PRNIW K
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

Marker Trace Type i Axie Amplituds Marker Trace Type i Axie Amplituds
1 (S B Freq 18,628 GHz -EE.A4 dBm 1 (S B Freq 24.825 GHz -63.65 dBm
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0

Test Report Rev.FCC-C3.1

FCC ID: 2A035-HSS?2
IC Certification Number: 23766-HSS2
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Channel Middle

30MHz-1GHz 1GHz-5GHz
## Agilent ## Agilent
Mkrl  476.2 MHZ Mkre 4.572 GHZ
Fef 18 dBm Atten 26 dB —69.50 dBm | Ref 10 dBm Atten 26 dB —63.92 dBm
P eak P eak
Log Log
Lo Lo
B/ B/
1] 1]
-26.4 -26.4 H N
ldBm T ldBm J l\q’h ?
Lafy s " s £ T m TN R R voryermps v ey o
Wl 52 Wl 52
Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 92.73 ms (1001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type o fis Anplitude Marker  Trace Type o fiz Anplitude
1 1 Freq 476.2 MHz -69.00 dBn 1 1y Freq 2.436 GHz -6.44 dBn
2 (65 Freq 4.872 GHz -E2.92 dEm
5GHz-10GHz 10GHz-15GHz
## Agilent ## Agilent
Mkrl 6.795 GHZ Mkrl 13.950 GHZ
Fef 1@ dBm Atten 26 dB —67.97 dBm | Ref 18 dBm Atten 26 dB —64.91 dBm
P eak P eak
Log Log
L L
B/ B/
0l 0l
26,4 26,4 j
(dEm 1 (dEm
Lafty Lo b A A Lt iy I e Fiunciss i
Wl 52 Wl 52
[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 6.785 GHz -E7.97 dbn 1 (S 8] Freq 13.98@ GHz -E4.91 dEn
15GHz-20GHz 20GHz-25GHz
% Agilent % Agilent
Mkrl 19.635 GH Mkl 21.1160 GHZ
Fef 1@ dBm Atten 26 dB —66.02 dBm | Ref 18 dBm Atten 26 dB —64.23 dBm
P eak P eak
Log Log
L L
B/ B/
0l 0l
26,4 26,4 i
idBim i idBim
kel . sy Pl rbatrert 8 ) s hoitn
Lafy okt ot d i Lafny M R e & o ik
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axis Amplitude
1 (S 8] Freq 19.635 GHz -EB.62 dBn 1 (S 8] Freq 21.11A GHz -E4.23 dbn
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2



Channel High
30MHz-1GHz

Page 23 of 73

1GHz-5GHz

#  Agilent

Mkrl 3538 HHZ

Agilent

Mkr2 4,924 GHZ

Fef 1@ dBm Atten 26 dB —70.91 dBm | Ref 18 dBm Atten 26 dB —64.30 dBm
P eak P eak
Log Log
i i
B/ B/
0l 0l
264 264 H N
(dEm 1 (dEm I u'l ?
Lafy B e . . | LAy ksl i
Wl 52 Wl 52
Gtart 30,0 MHz Stop 1.008 @ GHz| [Start 1.006 GHz Stop G.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 92,73 ms (1001 pts) | [#Res BH 108 kHz #UEH 300 kHz Sweep 362.3 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 353.8 MHz -70.91 dEn 1 (s8] Freq 2.464 GHz -E.09 dBm
2 &3] Freq 4,924 GHz -64.38 dBn
5GHz-10GHz 10GHz-15GHz

#  Agilent

## Agilent

Mkrl 7.058 GHZ

Hkrl 14.188 GHZ

#Res B 106 kHz #UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

Fef 1@ dBm Atten 26 dB —67.54 dBm | Ref 18 dBm Atten 26 dB —65.11 dBm
P eak P eak

Log Log

L L

B/ B/

0l 0l

264 264 N

(dEm 1 (dEm o

Lafy sl g bt P gy Lafy e N ' . o o, i
Wl 52 Wl 52

[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

i Axie

7.858 GHz

Marker Trace Type

(6] Freq

Amplitude
-67.54 dBm

Marker Trace Type

(6] Freq

i Axie
14,168 GHz

Amplitude
-65.11 dBm

15GHz-20GHz

20GHz-25GHz

#Res BH 106 kHz #UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

Agilent
Mkrl 15.335 GHZ Mkrl 24.190 GHZ

Fef 18 dBm Atten 26 dB —66.22 dBm [ [Ref 16 dBm Atten 26 dB —64.53 dBm
P eak P eak
Log Lag
Lo L
B/ B/
1] 0l
géS.S s 856.9 N

i m ¢
Lafy 2 > bran b " i s Lok U bl bt ot b vy b o it
Wl 52 Wl 52
Gtart 15,000 GHz Stop 200000 GHz| [Start 20,806 GHz Stop 25,000 GHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

Marker Trace Type i Axis HAmplitude Marker Trace Type i A Amplituds
1 (&8 Freq 15.335 GHz -66.22 dBn 1 (S B Freq 24.198 GHz -64.63 dBm
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0

Test Report Rev.FCC-C3.1

FCC ID: 2A035-HSS?2
IC Certification Number: 23766-HSS2
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[IEEES02.11g]
Channel Low
30MHz-1GHz 1GHz-5GHz
#  Agilent ## Agilent
Mkrl 6343 MHZ Mkr2 3.112 GHe
Fef 18 dBm Atten 26 dB —71.22 dBm | Ref 18 dBm Atten 26 dB —65.71 dBm
P eak P eak
Log Log
Lo Lo
B/ B/
1] 1]
-30.5 -30.5 “
(B (B 2
1
Lafy " e L " Lafw v " ’f 1,\‘ & NS
Wl 52 Wl 52
Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 92.73 ms (1001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type o fis Anplitude Marker  Trace Type o fiz Anplitude
1 1 Freq 634.3 MHz -71.22 dBn 1 1y Freq 2.412 GHz -18.48 dBn
2 (65 Freq 2112 GHz -EE.71 dEm
5GHz-10GHz 10GHz-15GHz
#  Agilent Agilent
Mkrl 7015 GHZ Mkrl 13.5350 GHE
Fef 1@ dBm Atten 26 dB —66.99 dBm | Ref 18 dBm Atten 26 dB —65.44 dBm
P eak P eak
Log Log
L L
B/ B/
] ]
30,5 30,5
ldEim ldEim é‘*
LAy bins ) " ' L afy o " N 3 A el o
Wl 52 Wl 52
[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axis Amplitude
1 (S 8] Freq 7.815 GHz -EE.98 dBn 1 (S 8] Freq 13.350 GHz -EE.44 dEn
15GHz-20GHz 20GHz-25GHz
# Agllent % Agilent
Mkrl 19.545 GHZ Mkrl  23.5585 GH
Fef 1@ dBm Atten 26 dB —66.16 dBm | Ref 18 dBm Atten 26 dB —64.35 dBm
P eak P eak
Log Log
L L
B/ B/
] ]
30,5 30,5 .
idBim “?* idBim o o]
Lo Svnbrish aih . PR T, 4 o Mo L afy Ay kAL et A e Y il Dkt
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 19.845 GHz -EE.16 dEn 1 (S 8] Freq 23.885 GHz -E4.35 dEn
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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Channel Middle

30MHz-1GHz 1GHz-5GHz
## Agilent ## Agilent
Mkrl 3538 MHZ Mkr2 3.176 GHZ
Fef 18 dBm Atten 26 dB —70.59 dBm | Ref 10 dBm Atten 26 dB —65.73 dBm
P eak P eak
Log Log
Lo Lo
B/ B/
1] 1]
-31.4 -31.4 'H|
(B 1 (B 2
Laf — —|—¢ - . . Laf ™ T MM/ M\ 4
Wl 52 Wl 52
Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 92.73 ms (1001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type o fis Anplitude Marker  Trace Type o fiz Anplitude
1 1 Freq 353.0 MHz -78.09 dBn 1 1y Freq 2.444 GHz -11.48 dBn
2 (65 Freq 2176 GHz -EE.73 dEm
5GHz-10GHz 10GHz-15GHz
## Agilent ## Agilent
Mkrl 7058 GHZ Mkrl 14.235 GHZ
Fef 1@ dBm Atten 26 dB —67.57 dBm | Ref 18 dBm Atten 26 dB —64.30 dBm
P eak P eak
Log Log
L L
B/ B/
] ]
314 314 B
(dEm 1 (dEm o
Lafw S S, D oot e . . Lt o " " - OTPONINI s il
Wl 52 Wl 52
[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axis Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 7.H5H GHz -E7.57 dbn 1 (S 8] Freq 14.235 GHz -E4.60 dBn
15GHz-20GHz 20GHz-25GHz
## Agilent ## Agilent
Mkrl 15.755 GHZ Mkrl  24.915 GHZ
Fef 1@ dBm Atten 26 dB —65.96 dBm | Ref 18 dBm Atten 26 dB —64.26 dBm
P eak P eak
Lag Lag
L L
B/ B/
] ]
314 \ 314 .
(dEm (dEm
. 3 . R Y At " U -1
Loty o A I " i | ofi A, R e S
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 15.785 GHz -EE.06 dEn 1 (S 8] Freq 24.915 GHz -E4.26 dEn
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2



Channel High
30MHz-1GHz

## Agilent
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1GHz-5GHz

## Agilent

Mkrl 4328 MHZ]

Mkr2 3152 GHZ

Fef 18 dBm Atten 26 dB —70.65 dBm | Ref 10 dBm Atten 26 dB —6G5.60 dBm
P eak P eak
Log Log 1
Lo Lo
B/ B/
|
1] ol H
-30.7 -30.7 JI\
(B n (B _J 2
Lafy Y & e 5 gy vovamavwen [ K: 13 1 e o &
Wl 52 Wl 52
Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 92.73 ms (1001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type o fis Anplitude Marker  Trace Type o fiz Anplitude
1 Freq 483.8 MHz -78.55 dBn 1y Freq 2.456 GHz -18.58 dBn
2 (65 Freq 2152 GHz -EE.60 dEm
5GHz-10GHz 10GHz-15GHz

## Agilent

Mkrl 7.165 GHZ

## Agilent

Hkrl  14.0688 GHZ

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

Fef 1@ dBm Atten 26 dB —67.18 dBm | Ref 18 dBm Atten 26 dB —64.75 dBm
P eak P eak

Log Log

L L

B/ B/

] ]

30,7 30,7

(dEm $ (dEm

Lafy - o L afy i e » i T

Wl 52 Wl 52

[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

Marker Trace
1 (s8]

Type
Freq

i Axie

7.165 GHz

Amplitude
-67.18 dBm

Marker Trace
1 (s8]

Type
Freq

i Axie

14.088 GHz

Amplitude
-64.75 dBm

15GHz-20GHz

20GHz-25GHz

## Agilent & Agilent
Mkrl 16.230 GHZ Mkrl  24.795 GHZ
Fef 1@ dBm Atten 26 dB —65.94 dBm | Ref 18 dBm Atten 26 dB —64.69 dBm
P eak P eak
Log Log
L L
B/ B/
] ]
30,7 s 30,7 .
B B ]
" gt 3. a S | " ks b s LA, S S S o
Lafy LAy
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 1E.230 GHz -EE.94 dEn 1 (S 8] Freq 24.795 GHz -E4.69 dEn
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0

Test Report Rev.FCC-C3.1

FCC ID: 2A035-HSS?2
IC Certification Number: 23766-HSS2
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[IEEE802.11n (HT20)]
Channel Low

30MHz-1GHz 1GHz-5GHz
## Agilent ## Agilent
Mkrl 733.2 MHZ Mkre 3.276 GHZ
Fef 1@ dBm Atten 26 dB —71.46 dBm | Ref 18 dBm Atten 26 dB —65.60 dBn
P eak P eak
Log Log B
L L
B/ B/
] ]
318 318
(dEm (dEm z
i
Laf " ” pry NPT ; — LaRv [ - -m..,»-’j \J\ %
Wl 52 Wl 52
Gtart 30,0 MHz Stop 1.008 @ GHz| [Start 1.006 GHz Stop G.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 92,73 ms (1001 pts) | [#Res BH 108 kHz #UEH 300 kHz Sweep 362.3 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axis Amplitude
1 (S 8] Freq 733.2 MHz -71.46 dEn 1 (s8] Freq 2.41E GHz -11.64 dEn
2 &3] Freq 2.276 GHz -68.50 dBn
5GHz-10GHz 10GHz-15GHz
## Agilent ## Agilent
Mkrl B985 GHZ Mkrl 14855 GHZ
Fef 18 dBm Atten 26 dB —67.09 dBm | Ref 10 dBm Atten 26 dB —65.16 dBm
P eak P eak
Log Log
Lo Lo
B/ B/
1] 1]
-31.8 -31.8
(B 1 (B $
Laftw 1 e 4 Lafiy - Mot n
Wl 52 Wl 52
Start 5.006 GHz Stop 10.008 GHz| [Start 10,809 GHz Stop 19,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 477.9 ms (16001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker  Trace Type o fis Anplitude Marker  Trace Type o fis Anplitude
1 1 Freq £.965 GHz -67.89 dBn 1 1 Freq 14.885 GHz -BE.16 dBn
15GHz-20GHz 20GHz-25GHz
Agilent
Mkrl 19.165 GHE Mkrl  24.975 GHZ
Fef 1@ dBm Atten 26 dB —66.14 dBm | Ref 18 dEBm Atten 26 dB —64.32 dBm
P eak P eak
Log Lo
L it
B/ B/
] ol
318 -31.8 |
idBim QP B — -
Lt i ) Aniili o A Loty " AN P - gk APl by
Wl 52 Wl 52
[Start 15.080 GHz Stop 28.008 GHz| [Start 20.800 GHz Stop 29,008 GHz
#Res BH 106 kHz #UBH 300 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type iR Amplituds
1 (S 8] Freq 19.165 GHz -EE.14 dBn 1 (65 Freq 24.975 GHz -E£4.32 dBn
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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Channel Middle

30MHz-1GHz 1GHz-5GHz
## Agilent ## Agilent
Mkrl  476.2 MHZ Mkr2 3.552 GHZ
Fef 18 dBm Atten 26 dB —71.12 dBm | Ref 18 dBm Atten 26 dB —65.59 dBm
P eak P eak
Log Log 1
Lo Lo
B/ B/
1] 1]
-30.1 -30.1 “
(B 1 (B 2
Lafy " g o . e prerserrvepor [ Ke 310 l MM’JJ \n\ $
Wl 52 Wl 52
Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 92.73 ms (1001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type o fis Anplitude Marker  Trace Type o fis Anplitude
1 1 Freq 476.2 MHz -71.12 dBn 1 1y Freq 2.448 GHz -18.18 dBn
2 (65 Freq .EEZ GHz -£2.29 dBn
5GHz-10GHz 10GHz-15GHz
% Agilent % Agilent
Mkrl 7058 GHZ Mkrl 14.230 GHZ
Fef 1@ dBm Atten 26 dB —67.25 dBm | Ref 18 dBm Atten 26 dB —64.24 dBm
P eak P eak
Log Log
L L
B/ B/
] ]
-36.1 -36.1 N
(dEm (dEm ©
Lafy e e Lo . . N " . ot
Wl 52 Wl 52
[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axis Amplitude Marker Trace Type i Axis Amplitude
1 (S 8] Freq 7.H5H GHz -E7.25 dEn 1 (S 8] Freq 14.238 GHz -E4.24 dBn
15GHz-20GHz 20GHz-25GHz
## Agilent ## Agilent
Mkrl 15.730 GHZ Mkrl 24.190 GHZ
Fef 1@ dBm Atten 26 dB —65.92 dBm | Ref 18 dBm Atten 26 dB —64.30 dBm
P eak P eak
Lag Lag
L L
B/ B/
] ]
-36.1 s -36.1 N
i Lk, A heasaiies il . i Sty " i sEn b ikiaply i b n MW
Lafy LAy
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axis Amplitude
1 (S 8] Freq 15.730 GHz -EE.92 dEn 1 (S 8] Freq 24.190 GHz -E4.38 dBn
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2



Page 29 of 73

Channel High

30MHz-1GHz 1GHz-5GHz
## Agilent ## Agilent
Mkrl 7158 MHZ Mkr2 3.164 GHZ
Fef 18 dBm Atten 26 dB —70.54 dBm | Ref 10 dBm Atten 26 dB —65.30 dBm
P eak P eak
Log Log
Lo Lo
B/ B/
1] ol l
-31.2 -31.2 L
(B T (B
Lafy " i v Vi i i A |Lafw .-"“ 2
Wl 52 Wl 52
Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 92.73 ms (1001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type o fis Anplitude Marker  Trace Type o fiz Anplitude
1 1 Freq 715.8 MHz -78.54 dBn 1 1y Freq 2.460 GHz -11.17 dBn
2 (65 Freq 164 GHz -E2.30 dEm
5GHz-10GHz 10GHz-15GHz
## Agilent ## Agilent
Mkrl 7.275 GHE Mkrl 14.585 GHZ
Fef 1@ dBm Atten 26 dB —66.53 dBm | Ref 18 dBm Atten 26 dB —65.02 dBm
P eak P eak
Log Log
L L
B/ B/
] ]
3l.2 3l.2 B
(dEm % (dEm o
LaAy Ko * - > g S Lafy s " g O
Wl 52 Wl 52
[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axis Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 7.275 GHz -EE.83 dbn 1 (S 8] Freq 14.305 GHz -EE.A2 dEn
15GHz-20GHz 20GHz-25GHz
% Agilent % Agilent
Mkrl 16.195 GHZ Mkrl  24.545 GHZ
Fef 1@ dBm Atten 26 dB —66.02 dBm | Ref 18 dBm Atten 26 dB —64.18 dBm
P eak P eak
Log Log
L L
B/ B/
] ]
3l.2 3l.2 i
idBim 1 idBim
- $ » st et - N
Larw At : = Larw B - -
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axis Amplitude
1 (S 8] Freq 16.195 GHz -EB.62 dBn 1 (S 8] Freq 24.845 GHz -E4.18 dEn
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2
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8. Spurious Emissions - Radiated -

8.1 Measurement procedure
[FCC 15.209, RSS-Gen 8.9, KDB 558074 D01 v04, Section 12.1]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range . 9kHz to 25GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
Antenna distance : 3m
Test receiver setting Below 1GHz
- Detector . Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
- Bandwidth . 200Hz, 120kHz
Spectrum analyzer setting Above 1GHz
- Peak . RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto
- Average :  RBW=1MHz, VBW=10Hz (11b), 1kHz (119, 11n HT20),

Span=0Hz, Sweep=auto, Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff 1/Ton . .
Mode Determined VBW Setting
(%) (us) (us) (kHz)
IEEE802.11b 99.53 8410 40 0.119 10Hz
IEEE802.119g 97.21 1390 40 0.719 1kHz
IEEE802.11n(HT20) 97.03 1308 40 0.765 1kHz

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop antenna,
Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is positioned both
the horizontal and vertical planes of polarization and height is varied 1m to 4m and stopped at height
producing the maximum emission. As for the Loop antenna, it is positioned with its plane vertical, and the
center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration

TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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Test room Measurement room
Spectrumanalyzer /
Antenna Preamplifier Receiver
Cable system
8.2 Calculation method
[9kHz to 150kHZ]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level
[150kHz to 25GHZ]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level
Example:
Limit @ 4824.0MHz : 74.0dBuV/m (Peak Limit)
S.AReading = 49.5dBuV  Cable system loss = 8.4dB
Result = 49.5 + 8.4 = 45.1dBuV/m
Margin =74.0- 45.1 = 16.1dB
8.3 Limit
Frequency Field strength Distance
[MHZ] [uVv/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZz] 20logE [uVv/m] 300
0.490-1.705 24000/ F [kHZz] 20logE [uVv/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition modulation.

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2



8.4 Test data

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

TUV SUD Zacta Ltd.

Test Report Rev.FCC-C3.1

Page 32 of 73

January 25, 2018

20.2 [C]

20.1 [%]

3m Semi-anechoic chamber

January 26, 2018

20.3 [C]

20.2 [%]

3m Semi-anechoic chamber

January 29, 2018

20.3 [C]

20.2 [%]

3m Semi-anechoic chamber

January 31, 2018

20.1 [C]

20.2 [%]

3m Semi-anechoic chamber

Test engineer

Test engineer

Test engineer

Test engineer

Zacta

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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Zacta
8.4.1 Transmission mode
[11b]
Channel Low
BELOW 1GHz
stk RADIATED EMISSION - skeksksieksor
[ 3m Semi—anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.1>> 29 January,2018 10:54
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor 1T Operator : T.Seino
Model No. : HSS T Temp,Hum,Atm : 20.3[°C] 20.2[%]
Serial No. : N/A Notel :
Test mode : WLAN_11b_Tx ch:1 Note2
[dB( z V/m)]
00 } } I 7 ! } A <{FCC Part15 subpartC >
e b E | | HERE Linit(QP)
L I I 1 I [ | | I 1 1 1 [] <13.MHz_11b_Tx Low>
50 M T . 1 1 . . Peak level(H,PK)
8 ; I ! ; Py Peak level(V,PK)
L | | 1 | | | | [ [ ] [l i [ Emission level(ll,QP)
40 N A B | | I
- | A | | R
B S 411 W
— r | | 1 o I I | | WA
S AT w1
20 b—————— : T gl
#-.I‘_ | 1 | [ [
o | I | | | | | |
10 - Lo Vo
0 C | ; | R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. Result Limit Margin Height Angle
QP QP QP QP
[MHz) [dB(p V)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)]  [dB] (cm] [ 1]
1 480. 010 H 50.5 =9.2 41.3 46.0 4.7 195. 0 0.0
2 528. 011 H 44.0 -8.6 35.4 46.0 10.6 196. 0 322.0
3 552, 005 H 44. 1 -8.1 36.0 46. 0 10.0 184.0 340. 0
4 576.012 H 43.8 -7.6 36.2 46.0 9.8 165.0 322.0
5 864, 010 H 36.5 =3 33.4 46. 0 12.6 108, 0 0.0
6 912, 008 H 37.8 =2.4 35.4 46. 0 10.6 100. 0 0.0
i 960. 000 H 37.6 =1 35.9 46. 0 10.:1 100.0 13.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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Zacta
[11b]
Channel Low
ABOVE 1GHz
dofickarkk  RADIATED EMISSION - sk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.02>> 25 January,2018 10:27
Company name : Moritex Corporation Standard : FCC Part.15 subpart C
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. :HSS 1T Temp,Hum,Atm : 20.2[°C] 20.1[%]
Serial No. :N/A Notel +Z axis
Test mode : WLAN_11b_Tx_ch:1 NoteZ2 p
[dB(x V/m)]
10 : : : — & & <FCC C_GHz 3m>
F : ; : : : ] [ Limit(PK)
100 o | | | | | 1 | e i Lfmit([\v)
E i ! : : : N <01 GHz 11b Tx Low>
90 F ; ; ; ; ; e ——  Peak level(H,PK)
F | | | | | 1 | | Peak lE\’e}(V.PK)
80 ; ; ; ; N R Emission level(H,PK)
- ; ; j ‘ j | = Emission level(H,AV)
70 | | | 1 | 1 I | Emission level(V,PK)
! | | | ! N Emission level(V,AV)
= T [ T T T T T T
a ‘ ‘ ‘ : H R
I I I I I
= I I I I I 1 I I
10 F i i i —
I | | | | | I | |
30 | | | 1
= I I I I I 1 I I
C I I I I I 1 I I
20 | | | 5o
- I I I I I 1 I I
10 | l l l l e B
C I I I I I 1 I I
- | | | | | I | |
O L L L L L 1 L L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading gt Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(p V)] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB [em ]
1 4824. 000 H 49.9 36.:3 9.3 59.2 45.6 74.0 54.0 14.8 8.4 172.0 108.0
2 4824. 000 v 49.6 36.2 9.3 58.9 45. 5 74.0 54.0 16.1 8.5 172.0  205.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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Zacta
[11b]
Channel Middle
BELOW 1GHz
doicioiiekk RADIATED EMISSION  sksrsierstorsk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {<{DATA Sheet No.3>> 29 January,2018 11:31
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. : HSS I Temp,Hum,Atm : 20.1[°C] 20.5[%]
Serial No. 1 N/A Notel a
Test mode : WLAN_11b_Tx ch:6 Note2
[dB( l\//'m)]
i | Lo 1 1 o <FCC Part15 subpartC >
A S O | | I Limit(QP)
r I I [ B I I I 1 0 a1 <14.MHz_11b_Tx Mid>
50 — ; 1 —— Peak level(H,PK)
8 ; | Lonoa | | Lol Peak level(V,PK)
L | | | | [ 1 1 1 1 1 [ Emission level(H,QP)
e T 1 1 T
L
— r I | | T | I I | A
R I
20 f—————+ ! : e
ia ST A A
M
0 C . . g it ;
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. T Result Limit Margin Height Angle
QP QP QP QP
[(MHz] [dB(u V)] [dB(1/m)] [dB(uV/m)]1 [dB(pV/m)]  [dB] [em] [ ]
1 456. 004 H 44. 8 -9.8 35.0 46.0 11..0 220.0 0.0
2 480. 003 H 49.9 -9.2 40.7 46.0 5.3 200. 0 0.0
3 528,010 H 44,5 -8.6 35.9 46. 0 10. 1 190. 0 325.0
4 552. 003 H 44. 4 =8.1 36.3 46.0 9.7 100. 0 330.0
b 576, 009 H 44, 3 -7.6 36. 7 46. 0 9.3 166. 0 335.0
6 864. 012 H 35.6 =3.1 32.56 46. 0 13..5 106. 0 21.0
7 912. 012 H 36.9 -2.4 34.5 46.0 11.:5 100. 0 7.0
8 960. 015 H 38.1 =1.7 36.4 54.0 17.6 100. 0 10.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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Channel Middle
ABOVE 1GHz
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skekskekokskok
[ 3m Semi-anechoic chamber ]

Zacta

RADIATED EMISSION sekkskekskx

TUV SUD Zacta Ltd. <{DATA Sheet No.04>> 25 January,2018 11:04
Company name : Moritex Corporation Standard : FCC Part.15 subpart C
EUT : Handy Skin Sensor 1T Operator : T.Seino
Model No. : HSS 1T Temp,Hum,Atm : 20.2[°C] 20.1[%]
Serial No. :N/A Notel : 7 axis
Test mode : WLAN_11b_Tx_ch:6 Note2 g
[dB(x V/m)]
110 r : : ! ! ! } A {FCC C_GHz_3m>»
E ! ] ; | ! : P Limit(PK)
100 r | 1 | | | | | T Limit(/\\’)
I ! 1 ; | ; ! b <02_GHz_11b_Tx_Mid>
20 | ! : ] o] ————  Peak level(H,PK)
c 1 1 1 | 1 | 1 | Peak leVEl(V,PK)
80 £ ; ; ; ; T S Emission level(H,PK)
- i | ! ‘ ! o Emission level(H,AV)
70 r | 1 1 1 1 | 1 | Emission level(V,PK)
E ! ! ! ! L Emission level(V,AV)
L7 60 T T T T T T
- = 1 I ] I
@ I e o e e T |
— 50 | | L
1 ] 1 I I
= ] ] 1 I ] I I I
40 [ i i i I
i 1 1 1 I 1 I 1 I
30 £ l I I o
= 1 1 1 I I I 1 I
g 1 1 1 I 1 I 1 I
20 | ! ! S
| 1 1 1 I 1 I 1 I
10 £ T l i l T
C 1 ] I I I I I I
= ] ] ] I ] i ] I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c. T Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(pV/m)] [dB(pV/m)] [dB(pV/m)] [dB] [dB] [em]
1 4874.000 V 49, 4 36. 4 9.4 98. 8 45. 8 74.0 54.0 15.2 8.2 169.0 203.0
2  4874.000 H 49. 2 36.2 9.4 58. 6 45.6 74.0 54.0 15. 4 8.4 180.0 271.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS?2
IC Certification Number: 23766-HSS2
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Zacta
[11b]
Channel High
BELOW 1GHz
stcirktck  RADIATED EMISSION - seketokotoksk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {<DATA Sheet No.5>> 29 January,2018 13:28
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor 1T Operator : T.Seino
Model No. :HSS I Temp,Hum,Atm : 20.1[°C] 20.5[%]
Serial No. :N/A Notel :
Test mode : WLAN_11b_Tx ch:11 NoteZ2
[dB( s V/m)]
i R R A : : 1 | 1 1 | <FCC Partl5 subpartC >
L | 1 | 1 [ 1 1 l | l [ Limit(QP)
- A T A i i I 10 10 <15.MHz 11b_Tx High>
50 1 ¢ 8 § ! ; . Peak level(H,PK)
- : L ! ! e ——— Peak level(V,PK)
D | 1 | 1 [ | I | | [ > Emission level(H,QP)
£ C i i R
AN S |11
U - O A A | | Il
i | o | | Y ™
20 e | e
Mgl |1
TN s RO R
A
O i 1 ] I | !
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading ¢, T Result Limit Margin Height  Angle
QP QP QP QP
[MHz] (dB(uV)] [dB(1/m}] [dB(puV/m] [dB(uV/m)]  [dB] [cm] [* ]
1 456. 006 H 44.5 -9.8 34.7 46. 0 L 3 228.0 0.0
2 480. 004 H 49.5 -9.2 40. 3 46. 0 b, 200.0 0.0
3 528.006 H 42.2 =6 33.6 46. 0 12. 4 184.0 324.0
1 552, 005 H 44. 4 ~8: 1 36.3 46. 0 9.7 17%: 0 336.0
5 576.005 H 41.1 T 3356 46. 0 12.5 163.0 334.0
6 912.012 H 34.8 -2.4 32.4 46.0 13.6 100. 0 13.0
7 960.000 H 36.0 L 34.3 46. 0 1L 7% 100. 0 T. 0
8 984. 005 H 36.1 =, 2 34.9 54.0 19.1 100. 0 6.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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Zacta
[11b]
Channel High
ABOVE 1GHz
skl RADIATED EMISSION  skstsdorsforsk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.06>> 25 January,2018 11:46
Company name : Moritex Corporation Standard : FCC Part.15 subpart C
EUT : Handy Skin Sensor 1T Operator : T.Seino
Model No. cHSS I Temp,Hum,Atm : 20.2[°C] 20.1[%]
Serial No. :N/A Notel : Z axis
Test mode : WLAN 11b_Tx ch:11 Note2 Z
[dB(u V/m)]
L0 ¢ i | | | oo <FCC C_GHz_3m>
E ! : ! ! ! ! !4 Limit(PK)
100 r 1 I I I 1 I 1 (Y N e ] Limit(AV)
o ; } ! } ; ; | <03_GHz_11b_Tx High>
A0 : ; ; ; ! i 4 1 ———— Peak level(H,PK)
[ | | | | | | 1 1 Peak leVEl(V,PK)
80 £ ! ! : ! s 4 1 Emission level(H,PK)
s ; ‘ : | : — Emission level(H,AV)
70 r | | F | 1 | 1 1 Emission lEVel(V,PK)
= ' } | } ' } Lo Emission level(V,AV)
= 60
[ = T T T T T T
> L | | 1 |
o [F, e T e T T e |
= 50 :
5 1
40 [ i
i 1
30 | |
| I
I= 1
20 [ :
[=: 1
10 [ i
B |
O 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e Result Result Limit Limit Margin Margin Height Angle
PK \ { AV PK AV PK /
[MHz] [dB(uV)] [dB(nV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m}] [dB(uV/m)] [dB] [dB] [em °
1 4924. 000 V 50.2 37.1 9.6 59.8 46. 7 74.0 04.0 14.2 7.3 179.0 211.0
2 4924. 000 H 49.9 37.0 9.6 5% 5 46. 6 74.0 54. 0 14.5 7.4 7.0 258.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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Zacta
[11g]
Channel Low
BELOW 1GHz
spoordclk RADIATED EMISSION  sketsietokstok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.7>> 29 January,2018 13:57
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. : HSS T Temp,Hum,Atm : 20.1[C] 20.5[%]
Serial No. : N/A Notel : Z axis
Test mode : WLAN_ 11g Tx ch:1 Note2 i
[dB( }’/’m)]
v i i i & 5 3 | i } . b a4 <{FCC Part15 subpartC >
R A A | ! B Limit(QP)
L | | | | [ | 1 | | | o[ <16 MHz_11g Tx_Low>
50 JENES T TS 1 ; N Peak level(H,PK)
F : ! Pooo ; ! oo ————— Peak level(V,PK)
C 1 1 | | [ | 1 1 1 1 ] Emission lE‘Vel(II,QP)
20w T | i R
o osop———1 L i i A
- L A | i T
C i A | | T A
20 | i T l .
g, 1L B
B T, | AR
10 — l | | 1| | | I o
. 1 1 | I | I I I I 1
C | P03 4 i | | A
0 ! ! A T 3 | . ! |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. T Result Limit Margin Height Angle
QP QP QP QP
(MHz] [dB(pV)] [dB(1/m)] [dB(uV/m)] [dB(puV/m}]  [dB] (cm] [ ]
1 456.006 H 44.5 -9.8 34. 46.0 11. 3 227.0 0.0
2 480.004 H 49. 8 ~9. 2 40. 46.0 5.4 208.0 0.0
3 528.006 H 42,7 -8.6 34. 1 46. 0 11.9 187.0 328.0
4 552.005 H 44. 4 -8.1 36. 3 46. 0 9.7 179.0 331.0
5 912. 006 H 35.4 =2.4 33.0 46, 0 13. 0 100, 0 8.0
6 960, 000 H 36. T ~=1.7 50 46, 0 11, 100. 0 7.0
7 984. 011 H 35: b =1.:2 34.3 54.0 19.7 100. 0 12.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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[11g]
Channel Low
ABOVE 1GHz
sk RADIATED EMISSION  sksksksiokeis
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.08>> 25 January,2018 13:11
Company name : Moritex Corporation Standard : FCC Part.15 subpart C
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. CHSS T Temp,Hum,Atm : 20.2[°C] 20.1[%]
Serial No. : N/A Notel : Z axis
Test mode : WLAN_11g_Tx_ch:1 Note2 :
[dB(x V/m)]
110 T T T T T T — N S
= | | | | | | P {FCC C_GHz 3m>
E ) ] ! | ! ! . Lo ——— Limit(PK)
100 r | { 1 I 1 1 I I I Limit(AV)
£ | ' i ' ; Lo <04_GHz_11g_Tx_Low>
o | ] ! ! L —————  Peak level(H,PK)
C | 1 | 1 1 | | | =i Pegk lE‘Vel(V,PK)
80 £ ! ! } ! I TR A Emission level(H,PK)
F ‘ 1 | ‘ ! ! —— Emission level(H,AV)
70 E | I | | | | | | | Emission level(V,PK)
oo 3 i l : | d Poodor Emission level(V,AV)
@ 60 T T T T T T
5 E 77777777777777 I I I
| 50 : ; '
| 1 | ] |
3 I ] I 1 1 I I I
40 £ i i i i i
i I 1 I 1 1 I I I
30 | | | R
= I 1 I 1 1 I I I
E I 1 I 1 1 I I I
20 |- | | ooy
1L I 1 I I 1 I I I
10 F l l l l T
C I 1 I 1 1 I I I
E I ] I ] I I I I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading ¢ f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK /
MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] [
1 4824.000 V¥ 49.5 36.9 9.3 58.8 46. 2 74.0 54.0 15.2 Tl 193.0 175.0
2 4824.000 H 46. 9 36. 8 9.3 56.2 46. 1 74.0 54.0 17.8 ) 157.0  247.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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Zacta
[11g]
Channel Middle
BELOW 1GHz
sk RADIATED EMISSION  ckeskskokokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.9>> 29 January,2018 14:26
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. cHSS I Temp,Hum,Atm : 20.1[°C] 20.5[%]
Serial No. : N/A Notel : Z axis
Test mode : WLAN_11g_Tx_ch:11 Note2 :
[dB(x V/m)]
W & 11 & : : "1 1 1 1 | <FOC Partl5 subpartC >
L | | | | | | | | | | | | | le]t(QP)
- T T i | L0000 <ITMHz llg Tx Mid>
50 ‘ ; — ; ‘ ‘ — Peak level(H,PK)
r | A | | eI E — Peak level(V,PK)
r | 1 | l [ 1 1 1 1 1 [ Emission level(H,QP)
40T I | | I
M S 11111 T
— : | | | | | | | | | } | | |
C l R | | D e
20 f————— | | i
T A HE T B b
i 1 I | [ 1 i I o
: WV‘WM 1 I I 1 1 1 I I I I I
o ] M | | IIEERE
C | | \ | | | AR
- b b TEeE I l 1l
0 | ! N I ! | . . L4 b
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading e, E Result Limit Margin Height Angle
QP QP QP QP
(MHz] [dB(nV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [cm] ° 1
1 456. 005 H 44. 5 -9. 34.7 46. 0 11. 3 225. 0 0.0
2 480,006 H 49, 8 =92 40. 6 46. 0 5.4 201. 0 0.0
3 528. 006 H 42. 3 -8.6 33 & 46. 0 12. 3 186. 0 322.0
4 552. 005 H 44. 4 -8.1 36.3 46.0 9.7 178. 0 334.0
5 912. 010 H 36.1 -2.4 32.7 46. 0 13.3 100. 0 7.0
6 960. 000 H 36.3 W 34.6 46, 0 11. 4 100. 0 6.0
7 984, 008 H 35: T o 34. 5 54.0 19.5 100. 0 12. 0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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Zacta
[L1g]
Channel Middle
ABOVE 1GHz
wtorkk RADIATED EMISSION etk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.10>> 25 January,2018 14:03
Company name : Moritex Corporation Standard : FCC Part.15 subpart C
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. + HSS 1T Temp,Hum,Atm : 20.2[C] 20.1[%]
Serial No. : N/A Notel : Z axis
Test mode : WLAN_11g Tx ch:6 Note2 3
[dB( u V/m)]
e ; : : —3 1 T} ¢FCC C_GHz_3m>
L ! ‘ | ! ! Lo ———  Limit(PK)
e SN T S R T B A I Limit(AV)
90 E | | | | | | i | <05_GHz_11g Tx Mid> ,
E ! ] | ! | 6w ———  Peak level(H,PK)
C | | | 1 | 1 I 1 Peak level(V,PK)
80 ¢ ! ! ! ' ! R . Emission level(H,PK)
b ; ! ; ; ; ; i = Emission level(H,AV)
70 r | | | I I | 1 1 1 Emission level(V,PK)
E ! | } ! i ! : o Emission level(V,AV)
= 60 L T i T T T T T
- |l I | 1 I 1
B g ‘ - i
DO I I I 1 1
r I I I 1 I 1 | I
40 - l l l R R A
.- | | l | Voo
F | | | | o
C I I I 1 I 1 1 1
20 [- : | I A
= I I I 1 I 1 1 1
10 F l l l i T
- I I I 1 I 1 1 I
0 E : : 1 ; 1 ; g
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading et Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz ] [dBC(p V)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)]  [dB] [dB [em ¥ ]
1 4874. 000 H 49.1 36.7 9.4 58. 5 46.1 74.0 54.0 15.5 7.9 175.0 251.0
2 4874.000 A 49.5 36. 8 9.4 58.9 46. 2 74.0 54.0 151 7.8 156. 0 131.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
p
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS?2

IC Certification Number: 23766-HSS2
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Zacta
[11g]
Channel High
BELOW 1GHz
skkdrk  RADIATED EMISSION - sk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.11>> 29 January,2018 14:48
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. :HSS I Temp,Hum,Atm : 20.1["C] 20.5[%]
Serial No. : N/A Notel : Z axis
Test mode : WLAN_11g Tx_ch:11 Note2 X
[dB(u }’/’m)]
i | Lo 1 1 A A <FCC Part15 subpartC >
e | | | | | | | | | | | | | _ lelt(QP)
- A | | I 1 1 11 <I8.MHz_llg Tx Highd
50 ; ; — 1 1 1 S Peak level(H,PK)
f ! oo ! ! Lo Peak level(V,PK)
L | | 1 | | | | 1 I 1 [ I [ Emission leVEl(“,QP)
L | | ‘ | T R
/10 i | | | | | | | | | | | | |
i SR S S R
— r I | l o I I [ | ol
C | A A | | CHE ) L
— : -
e | 10 \ il
b 1 AR
L 1IN
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading &, F Result Limit Margin Height Angle
QP QP QP QP i
[MHz) [dB(p V)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [cm] [ 1]
1 456, 006 H 44.5 -9.8 34.7 46. 0 11.:38 222.0 0.0
2 480, 007 H 49.6 292 40. 4 46.0 5.6 211.0 0.0
3 528. 000 H 42.2 -8.6 33.6 46.0 12. 4 184.0 330.0
+4 552. 006 H 44.3 =8.1 36. 2 46.0 9.8 179.0 330.0
h 960, 000 H 36.1 =L 34.4 46. 0 11..6 100. 0 11. 0
6 984, 009 H 35T =1:2 34.5 54.0 19.5 100. 0 12.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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[L1g]
Channel High
ABOVE 1GHz
wkkekkk  RADIATED EMISSION  sskskskdksk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.12>> 25 January,2018 14:35
Company name . Moritex Corporation Standard : FCC Part.15 subpart C
EUT : Handy Skin Sensor 1T Operator : T.Seino
Model No. :HSS I Temp,Hum,Atm : 20.2[C] 20.1[%]
Serial No. :N/A Notel HZ XS
Test mode : WLAN_11g_Tx ch:11 Note2 g
[dB(u V/m)]
110 T T T T T T — LR 5 P
= 1 I | 1 | | | | {FCC (.,,(r] EZ,&H])
E ! | ! ! ) ! ! e ——— Limit(PK)
100 r | | | | 1 | | | N (i Limit(z\v)
i i ' l : ' | 0o <06 _GHz 11g Tx High>
90 E ! : ; : ! L ———  Peak level(H,PK)
L 1 1 | 1 1 | | | Peak level(\",PK)
80 ¢ ' ' ! ' ' — Emission level(H,PK)
- ; i | : | ! ; — Emission level(H,AV)
70 r I | | 1 1 | | | Emission lEVel(V,PK)
o 1 ! ” ! | L ! Lok Emission level(V,AV)
© 60 - T T T T T T
& Fommmm = | }
T B0
40 £
30 F
20
10 F
ok
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading (ot Result Result Limit Limit Margin Margin Height Angle
AV PK AV PK AV PK AV
[MHz ] [dB(xV)] [dB(pV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [em]
1 4924.000 H 49.3 7.1 9.6 58.9 46.7 74.0 54.0 15.1 7.3 168. 0 177.0
2 4924.000 v 49.3 37.1 9.6 58.9 46.7 74.0 54.0 15.1 7.3 188.0 269.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS?2

IC Certification Number: 23766-HSS2
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Zacta
[11n(HT20)]
Channel Low
BELOW 1GHz
skkdokkk RADIATED EMISSION  skicksksoks
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. ¢<{DATA Sheet No.13>> 29 January,2018 15:21
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. :HSS 1T Temp,Hum,Atm : 20.1[°C] 20.5[%]
Serial No. : N/A Notel . Z axis
Test mode : WLAN_11n_Tx ch:1 Note2 4
[dB( 1 I\f/m)]
Gk T | N : : A A A <FCC Part15 subpartC >
I | | | | 1 | ] 1 | 1 | | I Lilﬂjt(QP)
C I T R i i I0 1 1 1] <19.MHz 1ln Tx Low>
50 — ; : N NN . Peak level(H,PK)
- ! Looror ! ! Lo ————  Peak level(V,PK)
i 1 1 | | 1 1 1 1 I 1 1 [ 1 Emission level(lI,QP)
40 1 1 R i | T
SN S (] E
- Eo4 4 b b : : AEEmin
r l A T R | | VU]
20 f—t+———++ : o .
My | L |
10 [~ | i TR | | AR
i | | | I, 1 ] 1 1 1 | 1
oL ] i S H . 3 & F
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. T Result Limit Margin Height Angle
QP QP QP QP
[(MHz] [dB(u V)] [dB(1/m)] [dB(xV/m)] [dB(pV/m)]  [dB] [cm] [ 1]
il 456, 006 H 44. 6 -9.8 34.8 46. 0 11. 2 216.0 0.0
2 480, 005 H 50. 3 -9.2 41.1 46. 0 4.9 202.0 0.0
3 528. 005 H 41.8 -8.6 33.2 46. 0 12. 8 186.0 326.0
4 552,010 H 44. 4 -8.1 36..3 46.0 9.7 170.0 337.0
5 960, 000 H 35.8 =1 34..1 46. 0 11.9 100. 0 12.0
6 984.013 H 36. 2 =12 35.0 54.0 19.0 100.0 10.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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[11n(HT20)]
Channel Low
ABOVE 1GHz
sopiclosiok . RADTATED EMISSTON  sksksioksiokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.14>> 2b January,2018 15:04
Company name : Moritex Corporation Standard : FCC Part.15 subpart C
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. :HSS I Temp,Hum,Atm : 20.2[°C] 20.1[%]
Serial No. : N/A Notel : Z axis
Test mode ! WLAN_11n_Tx ch:1 Note2 :
[dB(u V/m)]
110 ¢ T T T T T T f— AV
E | | | | | | L <FCC C_GHz 3m>
F ! 0 ! ! ! R —  Limit(PK)
100 = 1 { [ | | 1 | | N N (e ) Limit(z\v)
E ; ; ; : ] L <07_GHz_l1n_Tx Low>
90 ¢ : : ; ! : A ———— Peak level(H,PK)
[ 1 1 | | 1 | | | ——  Peak leVEl(\/’,PK)
80 £ X : ; ! : — & Emission level(H,PK)
& | I | ‘ : | — Emission level(H,AV)
70 E | ] | | | | | | | Emission level(V,PK)
& Lo ! Lo Emission level(V,AV)
© 60 | T T T T T T
5 E 77777777777777 1 I I :
) 50 : ; ;
I 1 I I I
i I 1 I 1 I I I I
40 £ i i i i i
b 1 I I 1 I I I I
30 F | | | T E—
= 1 1 I I 1 I I I
£ 1 1 I I 1 I I I
20 | ! ! o s oF o
= 1 1 I 1 1 I I I
10 £ i i l i T
i I 1 I 1 1 I I I
= ] I I ] ] I I I
O 1 1 L 1 1 L L L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading [ Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(V)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB{uV/m)] [dB] [dB] [em] > ]
1 4824.000 H 49.2 36.0 9.3 58.5 45.3 74.0 54. 0 15.5 8.7 162.0 232.0
2 4824. 000 A 49.0 36.7 9.3 58.3 46.0 74.0 54.0 15.7 8.0 182.0 179.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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Zacta
[11n(HT20)]
Channel Middle
BELOW 1GHz
sk RADTATED EMISSION soksowkss
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.15>> 29 January,2018 16:08
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. . HSS I Temp,Hum,Atm : 20.1[C] 20.5[%]
Serial No. : N/A Notel : Z axis
Test mode : WLAN_11n_Tx ch:6 Note2 :
[dB( 1 V/m)]
Or—7 17 77 71 ! ! T 1 1 1| <FCC Partl5 subpartC >
L:. | 1 | 1 | 1 1 | | I I | | Limit(QP)
i T T T i | bbb 00| <20.MHz_11n Tx Mid>
50 : ; £ 4 ! ; : : i 4 Peak level(H,PK)
F ! ! oo ! ! Lo Peak level(V,PK)
: | 1 | 1 | | 1 [ [ [ [l [l i Emission ]E‘VEI(II,QP)
40 I i 1 R
3 C | A | l Pl & o
5 30 | T i | 7
— I I I I [ 1 I | | [
B | A | | i
20 [t : i
A\ I 1 I 1 I 1
i A
S ™R I
10 r L.y [
ol ; : N S
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading i L Result Limit Margin Height Angle
QP QP QP QP i
[MHz] [dB(u V)] [dB(1/m)] [dB(uV/m)] [dB(nV/m)]  [dB] [cm] 1]
1 456. 007 H 44. 7 =9, 34.9 46.0 114 207.0 0.0
2 480. 005 H 49.7 —=9; 2 40.5 46.0 5.5 209.0 0.0
3 528,004 H 42. 4 -8.6 33.8 46. 0 1252 189. 0 332.0
1 552, 003 H 44,3 —-8. 1 36. 2 46. 0 9.8 1720 334.0
5 960. 000 H 36.6 =[5 i 34.9 46. 0 i 3 100. 0 7.0
6 984.014 H 35.5 =1. 2 34.3 54.0 19.7 100. 0 15..0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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Zacta
[11n(HT20)]
Channel Middle
ABOVE 1GHz
sk RADIATED EMISSION skttt
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.16>> 25 January,2018 15:34
Company name : Moritex Corporation Standard : FCC Part.15 subpart C
EUT : Handy Skin Sensor 1T Operator : T.Seino
Model No. : HSS I Temp,Hum,Atm : 20.2[C] 20.1[%]
Serial No. : N/A Notel 1 Z axis
Test mode : WLAN_11n_Tx ch:6 Note2 :
[dB(x V/m)]
10 & : : : — 7 & 7 1 <FCC C_GHz_3m>
E ! | ! ! ! Lo Limit(PK)
100 £ | | | | | | | 1 s 0 EEEERESS Limit(AV)
E | | | | L <08_GHz_11n_Tx Mid>
- 1 ) | ; i Fod ———  Peak level(H,PK)
B | 1 | | | 1 1 1 Peak level(\’,PK)
80 £ : ! ; ! ! . Emission level(H,PK)
- ‘ | ‘ : i ! — Emission level(H,AV)
70 E | I | | | | | o Emission level(V,PK)
E | j] ! ! | | i 1 Emission level(V,AV)
b 60 [ T T T T T T T
- — L1
T B0 e
40 |
30 F
20
10 F
o E
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHZz]
Final Result
No. Frequency (P) Reading Reading c:f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AY PK AV
[MHz] [dB(p V)] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(pV/m}] [dB(uxV/m)] [dB(uV/m)] [dB] [dB] [em] ]
1 4874. 000 H 49.2 36.7 9.4 58.6 46. 1 74.0 54.0 15.4 7.9 130.0 205.0
2 4874. 000 v 49.0 35.9 9.4 58. 4 45.3 74.0 54. 0 156.6 8.7 181.0 179.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable —

Amp)]

2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS?2
IC Certification Number: 23766-HSS2
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Zacta
[11n(HT20)]
Channel High
BELOW 1GHz
spirdork RADIATED EMISSION  sertokeokokok
[ 3m Semi—anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.17>> 29 January,2018 16:35
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. 1 HSS II Temp,Hum,Atm : 20.1["C] 20.5[%]
Serial No. :N/A Notel : Z axis
Test mode : WLAN_11n_Tx_ch:11 Note2 £
[dB(x V/m)]
O 7 ! : 1 1 1 1| CFCC Partl5 subpartC >
S I | | BERE Limit(QP)
: | | | 1 | | 1 | | | 1 | 1] {21_MHz_11n_Tx_} ligh)
50 N S TN ; : S Peak level(H,PK)
+ ; oo ! ! Lo e ———— Peak level(V,PK)
L I | 1 1 1 1 1 1 1 [l 1 [ 1 Emission level(l I,QP)
40 1 1 R | | IR
M S {411 T
— r I | 1 [ 1 1 I | TN k0
C | I | | U ]
20 ! : ——
'vlh'\,“w_ | | 1 1 | 1
R
i : \m L) 1 1 I 1
o[ 1 Ml
C | |
0 C ! I I |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading e, [ Result Limit Margin Height Angle
QP QP QP P )
[MHz] (dB(pV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)]  [dB] (cm] ]
1 456. 009 H 44. 0 =3.48 34.2 46. 0 11. 8 219.0 0.0
2 480. 009 H 50.1 8.2 40. 9 46. 0 5.1 202.0 0.0
3 528. 001 H 42.2 -8.6 338:86 46.0 12.4 188.0 324.0
4 552, 008 H 43. 4 -8.1 353 46,0 10. 7 180. 0 330.0
5 960. 000 H 36. 2 2l 34.5 46.0 i P 100. 0 10. 0
6 984.013 H 34.1 =dui2 32.9 54.0 21. 1 100. 0 10. 0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2



[11n(HT20)]
Channel High
ABOVE 1GHz
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Zacta

sopiokrkk RADIATED EMISSION  sksskseskoksk
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. {{DATA Sheet No.18>> 25 January,2018 16:06
Company name : Moritex Corporation Standard : FCC Part.15 subpart C
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. :HSS I Temp,Hum,Atm : 20.2["C] 20.1[%]
Serial No. : N/A Notel 1 Z axis
Test mode : WLAN_11n_Tx ch:11 Note2 =
[dB(u V/m)]
110 : : ! 1§ 7 1 <FCC C_GHz_3m>
E ! | ! ! ! Lo —— Timit(PK)
100 o | | | | | | | | /| | S Limit(/\v)
r i | i ; i i i |3 <09 GHz_11n Tx High>
90 F : ! ; i ! A ——  Peak level(H,PK)
F 1 1 | 1 1 | 1 | Peak lEVEKV.PK)
80 ! ; ! ! ! i Emission level(H,PK)
s 15 | ! | | | —— Emission level(H,AV)
70 E 1 | [ | | | | | | Emission level(V,PK)
o 1 ! [ ! } ! ! Lo Emission level(V,AV)
@ 60 n T T T T q i T T
- = 1 I I I
L S e R i na i | H | S RN o
— 50 ' L '
1 1 I i I
r I 1 I 1 1 I I I
40 | i i i T R
45 1 1 I 1 1 I I I
30 F l I | P
- 1 1 I 1 1 I I I
p C 1 1 I 1 1 I I I
20 F | S T
- | ] I 1 | i I I
10 F i i l i R
rC 1 1 I 1 1 I I I
- ] ] I I ] I I I
0 1 1 L 1 1 L L L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading 6. Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[(MHz] [dB(uV)] [dB(pV)] [dB(1/m)] [dB(pV/m}] [dB(uV/m)] [dB{pV/m}] [dB(uV/m)] [dB] [dB [em] [ ]
1 4924. 000 H 49.3 37.0 9.6 58.9 46. 6 74.0 54.0 151 7.4 219.0 146. 0
2 4924. 000 v 48.8 36.9 9.6 58.4 46. 5 74.0 54.0 15.6 7.5 158.0 216.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS?2
IC Certification Number: 23766-HSS2
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Zacta
8.4.2 Receive mode
Channel Low
BELOW 1GHz
soiokiokt RADIATED EMISSION soksokonk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.19>> 31 January,2018 09:08
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. :HSS 1T Temp,Hum,Atm : 20.1[C] 20.2[%]
Serial No. : N/A Notel : Z axis
Test mode : WLAN_11b Rx ch:1 Note2 f
[dB( ‘V/m)]
60 T | N : 1 1 3 7§ 3 <FCC Part15 subpartC >
R EEEE ! | AR Limit(QP)
i | | | 1 | 1 I | I I | | 1] <22_MIIZ_11})_RX_LOW>
50 : j P4 4 1 : j S S T Peak level(H,PK)
H ! oo ! ! por o ———  Peak level(V,PK)
B | | | 1 [ 1 1 1 1 1 [ Emission level(H,QP)
40T R | 1 oo 1
A SR 11 S
— : | | | | | | | | | | | I I
C | oo | | VU
o+ L b ' L .
i “\'.I\‘ Z I I I 1 I 1 1 I 1
; MM‘*ML* SRR : JRER
PE O | | 1k 4
r A I l PlE o4 g
0 ! ! N ! | . : L4
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. f Result Limit Margin Height Angle
QP QP QP QP
[(MHz] (dB(nV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)]  [dB] [em] g
1 480. 005 H A5 T e 36.5 46. 0 9.5 206. 0 324.0
2 528. 006 H 47.5 -8.6 38.9 46. 0 7.1 182.0 333.0
3 576. 008 H 46. 1 =1, 16 38. b 46. 0 7.5 164. 0 334.0
4 792. 000 H 39.2 -4.9 34.3 46. 0 L. 7 202.0 161.0
5 912. 008 H 37.0 -2.4 34.6 46. 0 11.4 100. 0 217.0
6 960. 000 H 39.4 =1.7 ST T 46. 0 8.3 100.0 0.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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Zacta
Channel Middle
BELOW 1GHz
sk RADIATED EMISSION - sefetorskorek
[ 3m Semi—anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No0.20>> 31 January,2018 09:08
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor I Operator : T.Seino
Model No. T HSS I Temp,Hum,Atm : 20.1[°C] 20.2[%]
Serial No. :N/A Notel : Z axis
Test mode : WLAN_11b_Rx_ch:6 Note2 i
[dB(x V/m)]
T : 1 i & 3 & | . j roq &oa {FCC Part15 subpartC >
SRR | | BEEE Limi:(QF)
: 1 | 1 | 1 | | | | | i | 1 [ <23_,\‘” lZ_llb_RX_,\fﬁd>
50 ; -k : : — Peak level(H,PK)
- ! T ! ! e Peak level(V,PK)
: | | 1 | 1 I | ] [l [l [l [l ] Emission lE'Vel(l I.QP)
Gl e i i o
- i I | i R
:5 - 1 I I I I I ] 1 I I I I 1
g 30 i o i i T T
— : | | | | | | | | | | | | |
SRR | | AR
20 |- i e i l T
T R R R i
TR s T :
r | | |
0 L ! AN : f
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading T Result Limit Margin Height  Angle
QP QP QP QP
(MHz] [dB(p V)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] (em) [° ]
1 480. 005 H 45. 7 -9.2 36.5 46. 0 9.5 212.0 327.0
2 528. 004 H 47.6 -8.6 39.0 46. 0 7.0 185.0 329.0
3 576, 004 H 46. 2 =7.6 38. 6 46. 0 7.4 160.0 343.0
4 864. 013 H 37.0 =31 33.9 46. 0 12. 1 100. 0 18.0
5 912.012 H 3% 1 -2.4 34.7 46.0 11. 3 100.0 219.0
6 960. 012 H 39.4 =1.7T 37.7 54.0 16. 3 100. 0 0.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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Zacta
Channel High
BELOW 1GHz
sk RADIATED EMISSION  sksersioroesk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<{DATA Sheet No.21>> 31 January,2018 09:08
Company name : Moritex Corporation Standard : FCC Part.15 subpartC
EUT : Handy Skin Sensor 1T Operator : T.Seino
Model No. : HSS T Temp,Hum,Atm : 20.1[°C] 20.2[%]
Serial No. : N/A Notel : 7 axis
Test mode : WLAN_11b_Rx_ch:11 Note2 i
[dB( 1 .V/'m)]
2 i | A ; ; : A <FCC Part15 subpartC >
I ] | 1 1 | 1 | | I I | | I Lhnit(QP)
r A | | I 0 1 1 1| <24MHz_llb_Rx High>
50 —— I ; N T Peak level(H,PK)
+ : ; Lo B ; ; oo b Peak level(V,PK)
C 1 | 1 1 [ 1 1 1 [ 1 B Emission 18\'BI(II,QP)
0 T 1 1 oo
S S N S
N L A T | | VAL
r | R R | | U]l
20 i R l O iy
M, |1 ' o |
L LTIV 1 [ | 1 i [
& " T R | |
S A T | | NEEE
NI R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading e E Result Limit Margin Height Angle
QP QP QP QP
[MHz] (dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [cm) [* ]
1 480. 008 H 45. 8 -9.2 36. 6 46. 0 9.4 200. 0 327.0
2 528, 004 H 17.3 -8.6 38..T 46. 0 7.3 190. 0 327.0
3 576. 006 H 46.3 1.6 38.7 46.0 7.3 166. 0 340. 0
4 594, 008 H 44,1 -7.5 36. 6 46. 0 9.4 159. 0 168. 0
5 912. 004 H 37.0 -2.4 34.6 46.0 11.4 100. 0 218.0
6 960. 000 H 39.1 =1L, 7 37.4 46.0 8.6 100. 0 0.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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9. Restricted Band of Operation

9.1 Measurement procedure
[FCC 15,205, RSS-Gen 8.10, KDB 558074 D01 v04, Section 12.0]

Test was applied by following conditions.

Test method :  ANSI C63.10

Test place : 3m Semi-anechoic chamber

EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)

Antenna distance : 3m

Spectrum analyzer setting
- Peak . RBW=1MHz, VBW=3MHz, Span=Arbitrary setting, Sweep=auto
- Average :  RBW=1MHz, VBW=10Hz (11b), 1kHz (11g, 11n HT20),
Span=Arbitrary setting, Sweep=auto, Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff 1/Ton . .
Mode Determined VBW Setting
(%) (us) (us) (kHz)
IEEE802.11b 99.53 8410 40 0.119 10Hz
IEEE802.119g 97.21 1390 40 0.719 1kHz
IEEE802.11n(HT20) 97.03 1308 40 0.765 1kHz

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Double ridged
guide antenna). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1m to 4m and stopped at height producing the maximum emission.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration

Testroom : Measurement room

Spectrumanalyzer /

Antenna : Preamplifier Receiver
Cable system

9.2 Limit

Emission at the boundary of the restricted band provided by 15.205 shall be lower than 15.209 limit.

TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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9.3 Measurement Result

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

Channel Frequency [MHZ] Results Chart Result
Low 2412 See the Trace Data Pass
High 2462 See the Trace Data Pass

9.4 Test data

Date
Temperature
Humidity
Test place

TUV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

January 26, 2018

20.3 [C]

20.2 [%]

3m Semi-anechoic chamber

Test engineer
Tadahiro Seino

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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[IEEES02.11b]

Channel Low

Horizontal
Peak Average

*VBW 3 MHz
Ref 110 dBpv *att 15 dB “SWT 40 ms Ref 60 dBuV *Att 15 dB SWT 12 s

® “RBW 1 MHz Marker 1 [T ® “RBW 1 MHz Marker 1 [T
S 8 dBuv *VBW 10 Hz 44. dBpv

110 offfet 5.5 dB 60 Offfet 5. dB

fa

=]

1} A o [ARYTO Y Ay i, W s s r]

10
Center 2.3625 GHz 10.5 MEZ/

Span 105 MHz

Span 105 MHz Center 2.3625 GHz 10.5 MEZ/

Date: 26.JAN.2018 09:08:33 Date: 26.JAN.2018 09:09:34

Vertical
Peak Average

® “RBW 1 MEz  Marker 1 [T1 ] ® “RBW 1 MEz  Marker 1 [T1 ]
- 1V *VBW 10 Hz 49.

*VEW 3 MHz
Ref 110 dBuv *Att 15 dB *SWT 40 ms Ref 60 dBuV *Att 15 dB SWT 12 s
110 Offfet 5.% dB rke: G0 Offfet 5. aB arker] (T

/M g By
L. aliag oSS T S 2. 39 crz | N
Fs
1 ¥ =1

: » |

ol oo YN W MMMW’N r /
L. I
1]
10
Center 2.3625 GHz 10.5 MHz/ Span 105 MHz Center 2.3625 GHz 10.5 MHz/ Span 105 MHz

Date: 26.JAN.2018 09:13:28 Date: 26.JAN.2018 09:14:13

TOV SUD Zacta Ltd. Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS2

Test Report Rev.FCC-C3.1
IC Certification Number: 23766-HSS2



Channel High
Horizontal
Peak

®

“RBW 1 MHz
VBW 3 MHz

Ref 110 dBpv *Att 15 dB *SWT 40 ms 2
110 Offpet 5.7 dB Marker
{Bpv
L. =.|En
J—
|
W% Lk TRt A . " "
10
Center 2.5115 GHz 10.3 MHz/ Span 103 MHz
Date: 26.JAN.2018 09:19:26
® *REW 1 MEz : ]
*VBW 3 MEz
Ref 110 dBpvV *Att 15 dB *SWT 40 ms 2.488032000 Gl
110 Offpet 5.7 dB arker| 2
(o
\\
kMR b s AN, i, AU g L rbhriat]
10
Center 2.5115 GHz 10.3 MHz/ Span 103 MHz
Date: 26.JAN.2018 09:23:55
TUV SUD Zacta Ltd.

Test Report Rev.FCC-C3.1
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Average

® “RBW 1 MHz arker 1
VBW 10 Hz
Ref 60 dBuv *Att 15 dB SWT 12 s
60 Offpet 5.7 dB Marker
4 By
5. |
ks
Ls ) 608
2
V \(/{\_
Center 2.5115 GHz 10.3 MHz/ Span 103 MHz
Date: 26.JAN.2018 09:20:16
® *RBW 1 MEz : 1
*VBW 10 Hz 49.43 BV
Ref 60 dBuv *Att 15 dB SWT 12 s 2.487620000 GHz
60 Offpdt AB. dB Marker| 2
1 =
Ls r 1‘
[ E (
Fs1. T
M N~
Center 2.5115 GHz 10.3 MHz/ Span 103 MHz

Date: 26.JAN.2018 09:24:41

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2



[IEEES02.11g]

Channel Low
Horizontal
Peak

®

Ref 110 dBpv

*Att 15 dB

“RBW 1 MHz Marker 1 [T1
*VBW 3 MHz
*SWT 40 ms

110 offfet 5.5 dB

10

Center 2.3625 GHz 10.5 MHz/ Span 105 MHz
Date: 26.JAN.2018 09:30:12
® “RBW 1 MEZ cer 1 [T

*VBW 3 MHz ). ABpV

Ref 110 dBpvV *Att 15 dB *SWT 40 ms .388890000 GH

110 Offpet 5. dB r x T r\_ﬂ(‘\ﬂ_

L pooohoo cao|EN
TEw

1 74 4Bpv: M
,WPJM
s

PRV Pt ey oh

10

Center 2.3625 GHz 10.5 MHz/ Span 105 MHz

Date: 26.JAN.2018 09:35:39

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1
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Average

“REBW 1 MHz Marker 1 [T1
“VBW 1 kHz
Ref 60 dBuV *Att 15 dB SWT 120 ms
60 Offfet 5.5 dB arker
=
s
- }
L T
g
Lt
Fa
Center 2.3625 GHz 10.5 MHz/ Span 105 MHz
Date: 26.JAN.2018 09:31:55
® “RBW 1 MHz Marker 1
*VEBW 1 kHz
Ref 60 dBuV *att 15 dB SWT 120 ms
60 Offfet 5.5 dB arker
Z=0
s
Ls [
L |
/_,,A/"/"'M
b Lo o odmmi]
Center 2.3625 GHz 10.5 MHz/ Span 105 MHz
Date: 26.JAN.2018 09:37:15

Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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Channel High
Horizontal
Peak

® “RBW 1 MHZ

VBW 3 MHz
“SWT 40 ms

Average

(T1°] ® “RBW 1 MHZ

VBW 1 kHz
SWT 120 ms

Ref 110 dBpv *Att 15 dB

Ref 60 dBuv *Att 15 dB
110 offfet 5.} aB

60 Offfet 5. dB

fa

Foun

ME
H

TEw)

L] N L
A M b, i Py IS 6DE
Lo ’
10
Center 2.5115 GHz 10.3 MHz/ Span 103 MHz

Center 2.5115 GHz 10.3 MEZ/

Span 103 MHz

Date: 26.JAN.2018 09:45:48 Date: 26.JAN.2018 09:47:19

Vertical

Peak Average

® *REW 1 MHz  Marker 1 [T1 ] ® *RBW 1 MHz
*VBW 3 MHz 69. v
Ref 110 dBpv *Att 15 dB =

*VBW 1 kHz
*SWT 40 ms 2.4 Ref 60 dBuv *Att 15 dB SWT 120 ms
wj\fet 5.7 o 50 off\t 5.7 a8
L .
- =4

L S N E

e & 'y
R e ¥ WEHOTPN B ks \ p
]
10
Center 2.5115 GHz 10.3 MHz/ Span 103 MHz Center 2.5115 GHz 10.3 MHz/ Span 103 MHz
Date: 26.JAN.2018 09:52:09 Date: 26.JAN.2018 09:54:01

TOV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1

FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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[IEEE802.11n (HT20)]

Channel Low
Horizontal
Peak Average

® *RBW 1 MEz  Marker ® *RBW 1 MEz  Marker 1 [
*VBW 3 MHz *VBW 1 kHz

Ref 110 dBpv *Att 15 dB *SWT 40 ms Ref 60 dBuv *Att 15 dB SWT 120 ms

110 Offpet 5. dB 60 Offpet 5. dB

L. odoboo ca-|Em
L

1 74 dpy

. PRI PSRRI IOy | aul L Gy L

L ,I
y/
2
Center 2.3625 GHz 10.5 MHz/ Span 105 MHz Center 2.3625 GHz 10.5 MHz/ Span 105 MHz
Date: 26.JAN.2018 10:00:00 Date: 26.JAN.2018 10:01:09

Vertical
Peak Average

® *RBW 1 MEz  Marker ® *RBW 1 MEz  Marker
*VBW 3 MHz *VBW 1 kHz

Ref 110 dBpvV *Att 15 dB *SWT 40 ms 2.3 Ref 60 dBuv *Att 15 dB SWT 120 ms 2.3
110 Offpet S. dB Marker| 2 60 Offpet 5. dB Marker
L

b1 74 deuv »
_ < W

.

3

1

£
i
L

/
E
-
Center 2.3625 GHz 10.5 MHz/ Span 105 MHz Center 2.3625 GHz 10.5 MHz/ Span 105 MHz
Date: 26.JAN.2018 10:05:21 Date: 26.JAN.2018 10:07:04
TOV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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Channel High
Horizontal
Peak Average

® “RBW 1 MHz [T1 ] ® “RBW 1 MHZ
VBW 3 MEz VBW 1 kEz

Ref 110 dBpvV *Att 15 dB *SWT 40 ms 2.4 Ref 60 dBuv *Att 15 dB SWT 120 ms 2.4
110 Offpet 5. dB Marker| 2 60 Offpgt 5. dB Marker
L
L
hsiss " ik " Joadhy " [ :

e

Center 2.5115 GHz 10.3 MAZ/ Span 103 MHz Center 2.5115 GHz 10.3 MEZ/ Span 103 MEz

10

Date: 26.JAN.2018 10:12:19 Date: 26.JAN.2018 10:14:33

Vertical
Peak Average

® *REW 1 MHz  Marker 1 [T1 ] ® *REW 1 MHz  Marker 1 [T1 ]
“VBW 3 MHZ “VBW 1 kiz 47.77 dBpv
0

Ref 110 dBuvV *Att 15 dB *SWT 40 ms 2.4841180 Ref 60 dBuV *Att 15 dB SWT 120 ms 2.483706000 GHz

110 offfet 5.7 aB

60 offpdt 5. aB

fs

A FER VI PR : Lo Wll | s
[ Ny
\;
R e o i (GRS
Center 2.5115 GHz 10.3 MHz/ Span 103 MHz Center 2.5115 GHz 10.3 MHz/ Span 103 MHz
Date: 26.JAN.2018 10:18:44 Date: 26.JAN.2018 10:20:24
TOV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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10. Transmitter Power Spectral Density

10.1 Measurement procedure
[FCC 15.247(e), RSS-247 5.2(b), KDB 558074 D01 v04, Section 10.2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = 1.5 times the 6 dB bandwidth.
b) RBW = 3kHz - 100kHz.

c) VBW 2 3 x RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

10.2 Limit

The peak power spectral density shall not be greater than 8dBm in any 3kHz band.
10.3 Measurement result

Date : January 9, 2018

Temperature . 208 [C]

Humidity . 35.2 [%)] Test engineer

Test place . Shielded room No.4 Chiaki Kanno
TOV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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[IEEES02.11b]

Center ) o )
Reading Factor Level Limit Margin
Channel Frequency Result
(dBm) (dB) (dBm) (dBm) (dBm)
(MHz)
Low 2412 -19.43 10.62 -8.81 8.00 16.81 PASS
Middle 2437 -19.60 10.62 -8.98 8.00 16.98 PASS
High 2462 -18.86 10.62 -8.24 8.00 16.24 PASS

Calculation;
Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)

[IEEE802.119]

Center . .. .

Reading Factor Level Limit Margin
Channel Frequency Result

(dBm) (dB) (dBm) (dBm) (dBm)

(MHz)

Low 2412 -23.61 10.62 -12.99 8.00 20.99 PASS
Middle 2437 -23.22 10.62 -12.60 8.00 20.60 PASS
High 2462 -23.04 10.62 -12.42 8.00 20.42 PASS

Calculation;
Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)

[IEEES02.11n (HT20)]

Center . .. .
Reading Factor Level Limit Margin
Channel Frequency Result
(dBm) (dB) (dBm) (dBm) (dBm)
(MHz)
Low 2412 -25.26 10.62 -14.64 8.00 22.64 PASS
Middle 2437 -24.79 10.62 -14.17 8.00 2217 PASS
High 2462 -23.57 10.62 -12.95 8.00 20.95 PASS

Calculation;
Transmitter Power Spectral Density Level (Margin) = Limit — (Reading + Factor)

TOV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2



10.4 Trace data
[IEEE802.11b]

Channel Low
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Agilent

Fef @ dBm

Atten 18 dB

Mkrl 2,411 24 GHZ
-19.43 dBm

#Feak
Log

i
B

TeTs

LaAw

W1 52 F'wj
53 FC

AA

£
FTun
S

Marker
2411240000 GHz
-19.43 dBm

Center 2.412 68 GHz
#Res BH 3 kHz

Span 20 MHz

#WBH 10 kH= Sweep 2189 5 (16081 pts)

Channel Middle

Agilent

Fef @ dBm

Atten 18 dB

Mkrl 2,436 28 GHZ
-19.68 dBm

#Feak
Log

i
B

P e "'W\

7

LaAw

W1 52

ot

53 FC
AR

£
FTun

Marker

12.436280000 GHz
1-19.6@ dBm

S

Center 2.437 69 GHz
#Res BH 3 kHz

Span 20 MHz

#WBH 10 kH= Sweep 2189 5 (16081 pts)

Channel High

Agilent

Fef @ dBm

Atten 18 dB

Mkrl 2,461 12 GHZ
-16.56 dBm

#Feak
Log

i
B

o

T

LaAw

Mr‘

Wi 52

53 FC
AR

£
FTun

Marker

12.461120000 GHz
1-18.86 dBm

S

Center 2.462 B8 GHz
#Res BH 3 kHz

Span 20 MHz

#WBH 10 kH= Sweep 2189 5 (16081 pts)
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[IEEES02.11g]

Channel Low

Agilent

Mkrl 2,412 54 GHZ

Ret @ dBm Attzn 16 dB -23.61 dBm
#Feak
Log
i
B/
) MM&-WWNW A,

L AR

ey

=

LaRw {ﬂ

i I

Wi 52

W

féfjn Marker

wn [2.412540000 GHz

-23.61 dBm|

Center 2.412 68 GHz
#Res BH 3 kHz

#WBH 10 kH=

Span 30 MHz
Sweep 3163 5 (1001 pts)

Channel Middle

Agilent

Atten 18 dB

Mkrl 2,437 63 GHZ
-23.22 dBm

A

LRdaLN]

Lafw

Wl 52 A

53 FC At
ARl

ﬁfu)n Marker

e [2.437630000 GHz
1-23.22 dBm

Center 2,437 88 GHz

#Res BH 3 kH= #WBH 10 kH=

Span 36 MHz
Sweep 30163 5 (10681 pts)

Channel High

Agilent

Mkrl 2,462 57 GHZ

Ret @ dBm Attzn 16 dB -23.04 dBm
#Feak
Log
i
B/
1
ool rxwm W’wm

o

i

LaAw m

Wi 52 n

53 FC Y

féfjn Marker

i [2.462570000 GHz
1-23.04 dBm

Center 2.462 B8 GHz
#Res BH 3 kHz

#WBH 10 kH=

Span 30 MHz
Sweep 3163 5 (1001 pts)
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[IEEES02.11n (HT20)]
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Channel Low
Agilent
Merl 2,411 18 GHZ
Ref 6 dBm Atten 10 dB -25.26 dBm
Fealk
Log
i)
HE/
1
b e T~

LRy
WL sz /r "t
53 FC
L JMM‘%WW %MM%W
Féu)n' Marker
ban [2.411100000 GHz

1-25.26 dBm

Center 2.412 @
#Res BH 3 kHz

5Hz

#WBH 10 kH=

Span 30 MHz
Sweep 3163 5 (1001 pts)

Channel Middle

Agilent
Mkrl 2.443 24 GH7
Ref @ dBm Atten 18 dB -24.79 dBm
#Feak
Log
i
e/
; boadeiat et e A0n S anatnat bl
W‘g\]‘wmuww tidanl ARG WL LTI
Lafw
Wl 52 ./ hL\A
53 FC
AR WW
- Lh
ﬁfu)n Marker
Gan (2443240000 GHz
-24.79 dBm
Center 2.437 66 GHz Span 36 MHz
#Res BH 3 kHz #UBH 16 kHz Sweep 30163 5 (10681 pts)
Channel High
Agilent
Mkrl 2466 71 GHZ
Ret @ dBm Attzn 16 dB -23.57 dBm
#Feak
Log
i
B/
Im'f‘l'“ujlh' HMAMNHMM}\ ut le‘M' "!'A\'J‘Wl“ i
LRy b
M1 s ,/ L\
53 FC '
s el iy
£ Mark
FTun arker
ap 2400710000 GHz
1-23.57 dBm

Center 2.462 B8 GHz
#Res BH 3 kHz

#WBH 10 kH=

Span 30 MHz
Sweep 3163 5 (1001 pts)
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11. AC Power Line Conducted Emissions

11.1 Measurement procedure
[FCC 15.207, RSS-Gen 8.8]

Test was applied by following conditions.

Test method :  ANSIC63.10
Frequency range : 0.15MHz to 30MHz
Test place :3m Semi-anechoic chamber
EUT was placed on . FRPtable / (W)2.0m x (D)1.0m x (H)0.8m
Vertical Metal Reference Plane : (W)2.0m x (H)2.0m 0.4m away from EUT
Test receiver setting

- Detector . Quasi-peak, Average

- Bandwidth : 9kHz

EUT and peripherals are connected to 50Q/50uH Line Impedance Stabilization Network (LISN) which are
connected to reference ground plane, and are placed 80cm away from EUT. Excess of AC power cable is
bundled in center.

LISN for peripheral is terminated in 50Q.

EUT operating mode is selected to emit the maximum noise. Overall frequency range is investigated with
spectrum analyzer using peak detector. Maximum emission configuration is determined by manipulating the
EUT, peripherals, interconnecting cables. Then, emission measurements are performed with test receiver in
above setting to each current-carrying conductor of the mains port. Sufficient time for EUT, peripherals and
test equipment is provided in order for them to warm up to their normal operating condition. If the average
limit is met when using a quasi-peak detector receiver, the EUT shall be deemed to meet both limits.

- Test configuration

Testroom :  Measurement room
Vertical metal reference plane :
: Spectrumanalyzer /
LISN : Receiver
Cable system :

11.2 Calculation method

Emission level = Reading + (LISN. Factor + Cable system loss)
Margin = Limit — Emission level

Example:
Limit @ 0.403MHz : 57.8dBuV(Quasi-peak)
: 47.8dBpV(Average)
(Quasi peak) Reading =22.7dBuV c.f=10.4dB

Emission level = 22.7 + 10.4 = 33.1dBpV

Margin =57.8 — 33.1 = 24.7dB

(Average) Reading = 6.5dBuV c.f=10.4dB
Emission level = 6.5 + 10.4 = 16.9dBpV

Margin =47.8 — 16.9 = 30.9dB

TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2
IC Certification Number: 23766-HSS2
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11.3 Limit
Frequency Limit
[MHZ] QP [dBuV] AV [dBuV]
0.15-0.5 66-56* 56-46*
0.5-5 56 46
5-30 60 50

*: The limit decreases linearly with the logarithm of the frequency in the range 0.15MHz to 0.5MHz.

11.4 Test data

skt CONDUCTED EMISSION at MAINS PORT FkAkk
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. {<{Data Sheet No.1>> 30 January,2018 14:37
Company Name : Moritex Corporation Standard : FCC Part.15 Class C
EUT : Handy Skin Sensor II Operator : T.Seino
Model No. HSS 1T Temp,Hum,Atm : 20.4[°C] 20.6[%]
Serial No. : N/A Notel i
Test mode : WLAN_11b_Tx_ch:1 Note2
[dB(x V)]
80 <FCC B>
C —  Limit(QP)
= T T R Limit(AV)
70 <25_CE_11b_Tx_Low>
F ————  Peak level(L1,PK)
C Peak level(L2,PK)
60 Emission level-QP(L1)
L Emission level-AV(L1)
iy Emission level-QP(L2)
50 Emission level-AV(L2)
= )
3 £
40 r
30 i “”\ h"
L i
20 |
10k
0.150 5.000 10.000 30.000
Frequency [MHz]
Final Result
== L1 Ehngge =—
No. Frequency Reading Reading (T i Result Result Limit Limit Margin Margin
QP AV QP AV QP AV QP AV
[MHz] [dB(uV)] [dBC(uV)] [dB] [dB(uV)] [dB(pV)] [dB(uV)] [dB(unV)]  [dB] [dB]
1 0. 150 31.8 13.0 10. 5 42. 3 23.5 66.0 56.0 23.7 32.5
2 0. 437 27.6 8.7 10. 4 38.0 19,1 67.1 47.1 19.1 28.0
3 0. 486 29.0 10.4 10. 4 39.4 20. 8 56. 2 46. 2 16. 8 25.4
1 0.910 23,5 6.7 10. 4 33.9 17.1 56.0 46.0 22.1 28.9
5 6. 936 18.56 6.7 10. 8 29.3 11.5 60.0 50.0 30. 7 32.5
6 19. 960 18.7 7.4 11.8 30.5 19.2 60.0 50.0 20.5 30.8
—— L2 Phase —
No. Frequency Reading Reading 6. F Result Result Limit Limit Margin Margin
QP AV QP AV QP AV QP AV
[MHz] [dB(pV)] [dB(uV)] [dB] [dB(uV)] [dB(xV)] [dB(uV)] [dB(nV)]  [dB] [dB]
i 0. 150 32.9 14.3 10. 6 43.5 24.9 66.0 56. 0 22.h 31.1
Z 0.414 26. 6 10.4 10. 4 37.0 20.8 57.6 47.6 20.6 26. 8
3 0. 476 29.9 11.9 10. 4 40. 3 22.:3 56. 4 46. 4 16. 1 24.1
1 0.910 23. 7 8.1 10. 4 34.1 18.5 56.0 46.0 21.9 27.5
5 7. 068 19.56 7.7 10. 9 30.4 18.6 60.0 50.0 29. 6 31.4
6 19. 797 22.5 11.6 11.9 34. 4 23.:9 60.0 50.0 25.6 26.5
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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12. Antennarequirement

According to FCC section 15.203, an intentional radiator shall be designed to ensure that no antenna other

than that furnished by the responsible party shall be used with the device.
The antenna is a special antenna mounted inside of the EUT. Therefore, the EUT complies with the antenna

requirement of FCC section 15.203.

TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
FCC ID: 2A035-HSS2

Test Report Rev.FCC-C3.1
IC Certification Number: 23766-HSS2
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13. Uncertainty of measurement

Expanded uncertainties stated are calculated with a coverage Factor k=2.

Please note that these results are not taken into account when measurement uncertainty considerations
contained in ETSI TR 100 028-0011 determining compliance or non-compliance with test result.

Test item Measurement uncertainty
Conducted emission, AMN (9kHz — 150kHz) +3.8dB
Conducted emission, AMN (150kHz — 30MHz) +3.3dB
Radiated emission (9kHz — 30MHz) +3.0dB
Radiated emission (30MHz — 1000MHZz) +4.7dB
Radiated emission (1GHz — 6GHZz) +4.9dB
Radiated emission (6GHz — 18GHz) +5.2dB
Radiated emission (18GHz — 40GHz) +5.8dB

Tes Repor ReVFOE-C3.1 e b 2A035 552

IC Certification Number: 23766-HSS2
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14. Laboratory Information

1. Location
Name: Yonezawa Testing Center
Address: 5-4149-7, Hachimanpara, Yonezawa-shi, Yamagata, 992-1128 Japan
Phone: +81-238-28-2881
Fax: +81-238-28-2888

2. Accreditation and Registration

1) VLAC
Accreditation No.: VLAC-013

2) NVLAP
LAB CODE: 200306-0

3) BswMmI
Laboratory Code: SL2-IN-E-6018, SL2-A1-E-6018

4) Industry Canada

Site number Facility Expiration date

4224A-4 3m Semi-anechoic chamber 2020-11-27

4224A-5 10m Semi-anechoic chamber No.1 2020-11-27

4224A-6 10m Semi-anechoic chamber No.2 2019-12-14

5) VCCI Council
Registration number Expiration date

A-0166 2019-07-03
TUV SUD Zacta Ltd. Report number: JPD-TR-18004-0
Test Report Rev.FCC-C3.1 FCC ID: 2A035-HSS2

IC Certification Number: 23766-HSS2
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. . Zacta
Appendix A. Test equipment
Antenna port conducted test
Equipment Company Model No. Serial No. Cal. Due Cal. Date
Spectrum analyzer Agilent Technologies E4440A US44302655 Jun. 30, 2018 Jun. 28, 2017
Attenuator HUBER+SUHNER 6810.19.A N/A(S450) Jan. 31, 2018 Jan. 20, 2017
Power meter ROHDE&SCHWARZ NRP2 103269 Jul. 31, 2018 Jul. 11, 2017
Power sensor ROHDE&SCHWARZ NRP-Z81 102459 Jul. 31, 2018 Jul. 11, 2017
Radiated emission
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ ESCI 100765 Sep. 30, 2018 Sep. 13, 2017
Spectrum analyzer Agilent Technologies E444TA MY46180188 Mar. 31, 2018 Mar. 15, 2017
Spectrum analyzer Agilent Technologies E4440A US40420937 Oct. 31, 2018 Oct. 19, 2017
Preamplifier SONOMA 310 372170 Sep. 30, 2018 Sep. 12, 2017
Loop antenna ROHDE&SCHWARZ HFH2-Z2 100515 Feb. 28, 2018 Feb. 17, 2017
Attenuator TDC TAT-43B-06 N/A(S209) May 31, 2018 May 23, 2017
Biconical antenna Schwarzbeck VHA9103/BBA9106 2155 Jul. 31, 2018 Jul. 18, 2017
Log periodic antenna Schwarzbeck UHALP9108A 0560 Jul. 31, 2018 Jul. 18, 2017
Attenuator TME CFA-0INPJ-6 N/A(S275) Feb. 28, 2018 Feb. 3, 2017
Attenuator TME CFA-0INPJ-3 N/A(S272) Feb. 28, 2018 Feb. 2, 2017
Preamplifier TSJ MLA-100M18-B02-40 1929118 Feb. 28, 2018 Feb. 3, 2017
Attenuator AEROFLEX 26A-10 081217-08 May 31, 2018 May 24, 2017
Double ridged guide antenna ETS LINDGREN 3117 00052315 Feb. 28, 2018 Feb. 23, 2017
Attenuator Agilent Technologies 8491B MY39268633 Feb. 28, 2018 Feb. 2, 2017
Double ridged guide antenna A.H.Systems Inc. SAS-574 469 Aug. 31, 2018 Aug. 8, 2017
Preamplifier TSJ MLA-1840-B03-35 1240332 Aug. 31, 2018 Aug. 8, 2017
Notch filter Micro-Tronics BRM50702 045 Apr. 30, 2018 Apr. 26, 2017
SUCOFLEX104/9m MY30037/4 Feb. 28, 2018 Feb. 3, 2017
SUCOFLEX104/1m my24610/4 Feb. 28, 2018 Feb. 3, 2017
) SUCOFLEX104/8m SN MY30031/4 Feb. 28, 2018 Feb. 2, 2017
Microwave cable HUBER+SUHNER
SUCOFLEX104 MY32976/4 Feb. 28, 2018 Feb. 3, 2017
SUCOFLEX104/1.5m SNMY19309/4 Feb. 28, 2018 Feb. 3, 2017
SUCOFLEX104/7m 41625/6 Feb. 28, 2018 Feb. 3, 2017
PC DELL DIMENSION E521 75465BX N/A N/A
Software TOYO Corporation EP5/RE-AJ 0611193/V5.6.0 N/A N/A
Absorber RIKEN PFP30 N/A N/A N/A
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-NSA) May 31, 2018 May 30, 2017
3m Semi an-echoic Chamber TOKIN N/A N/A(9002-SVSWR) May 31, 2018 May 31, 2017
Conducted emission at mains port
Equipment Company Model No. Serial No. Cal. Due Cal. Date
EMI Receiver ROHDE&SCHWARZ ESCI 100765 Sep. 30, 2018 Sep. 13, 2017
Attenuator HUBER+SUHNER 6810.01.A N/A (S411) Feb. 28, 2018 Feb. 2, 2017
Line impedance stabilization Kyoritsu Electrical
KNW-407F2 12-17-110-2 Apr. 30, 2018 Apr. 25,2017
network for EUT Works, Ltd.
Coaxial cable FUJIKURA 5D-2W/4m N/A (S350) Feb. 28, 2018 Feb. 2, 2017
Coaxial cable FUJIKURA 5D-2W/1m N/A (S193) Feb. 28, 2018 Feb. 3, 2017
Coaxial cable HUBER+SUHNER RG214/U/10m N/A (S194) Feb. 28, 2018 Feb. 3, 2017
PC DELL DIMENSION 75465BX N/A N/A
Software TOYO Corporation EP5/CE-AJ 0611193/V5.4.11 N/A N/A

*: The calibrations of the above equipment are traceable to NIST or equivalent standards of the reference organizations.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1
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Zacta
Appendix B. Duty Cycle
[Plot & Calculation]
a Mkrz 4 ps
Fef 28 dBm Atten 368 dB 016 dB
P eak I
Lag 5 | S
L
B/
Larw
W1 52
Center 2.412 008 GHz Span @ Hz
Res BH & MHz VEH & MHz Sweep 10 ms (1001 pts)
Marker  Trace Type i iz Amplituds
1R Ay Tine 570 pe 5.95 dBn
1s eb Tine .41 me -8.57 dB
2R Ieh] Tine 3.6% me £.38 dEn
EN Ie5] Tine 48 pe 8.6 dB
Duty Cycle = Ton/ (Ton + Toff) = 8410[us] / (8410[us] + 40[us]) =99.53[%]
Fef 28 dBm Atten 36 dB -8.36 dB
P eak ‘
|i%9 Kb x“h‘g.l " W‘W’\"“"WM Aoy n||ﬂl‘..m. A _‘Rn o
B/
Lafw
W1 52
Center 2,412 008 5Hz Span B Hz
Res BH & MHz VEH & MHz Sweep 2 ms (1001 pts)
Marker  Trace Type o fis Anplitude
1R 1y Tine 316 pe .56 dBn
1e Ieh] Tine 1.394 me .41 dB
2R [eh] Tine 1.71 me 3.97 dEn
Zs Ay Tine 40 ps -8.36 dB
Duty Cycle =Ton/ (Ton + Toff) = 1394[us] / (1394[us] + 40[us]) =97.21[%)]
Fef 28 dBm Atten 368 dB -6.67 dB
P eak [ | |
Log R 2
10 sty Bt o it wwmme_m
B/
Larw
W1 52
Center 2.412 008 GHz Span @ Hz
Res BH & MHz VEH & MHz Sweep 2 ms (1001 pts)
Marker  Trace Type i s Amplituds
1R Ay Tine 418 pe 2.68 dBn
1s eb Tine 1.308 me -8.64 dB
2R Ieh] Tine 1.726 me 2.04 dEn
EN Ie5] Tine 48 pe -8.67 dB
Duty Cycle = Ton/ (Ton + Toff) = 1308[us] / (1308[us] + 40[us]) =97.03[%)]
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